28813-G01

A Textron Compa

ny

CUSHMAN
SJACOBS=IN

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2004
REVISED: 3/1/04



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

MPT™ 1200
COMMANDER ™ 2200
HAULER™ 1200
REFRESHER® 1200

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...\ttt et e e e e e v
ILLUSTRATED PARTS BREAKDOWN . . . . .ottt ettt e e e e e e vii
ACCELERATOR . . oottt ettt e e e e e e e e e e e A-1
AIR FILTER . . oot e e e B-1
BODY & o it c-1
BRAKES . .ot D-1
BRAKES - FRONT DISC . . .. oottt e e e e e e e e e e e e E-1
(071 = F-1
CARBURETOR AND CHOKE . . .. oottt ettt e e e e e e e e e G-1
CLUT CH .ttt e e H-1
DIRECTION SELECTOR. . . .o\ttt e I-1
ELECTRICAL . .\ttt ettt ettt e e e e e e e e J-1
ENGINE AND MUFFLER. . . ..ottt et e e e e e e e e e e e e e e e K-1
ENGINE MOUNTING. . . . oottt e e e e e e e e e e e e e L-1
FRONT SUSPENSION/STEERING. . . . ..ottt e e e e e e e e e e e e e M-1
FUEL SYSTEM . .\ttt ittt e e e e e e e N-1
REAR AXLE . . .\ttt ettt e e e e e 0-1
REAR SUSPENSION . ..ottt e e e e e e P-1
REFRESHER UNIT . ..ottt e e e e e e e e e e e Q-1
SEATING . . oottt R-1
STARTER / GENERATOR . . .\ttt ettt et e e e e e e e e S-1
TRUCK BED, PLASTIC . . . oottt et e e e e e e e e e e e e e T-1
WEATHER PROTECTION . ...ttt et e e e e e e e e e e e e u-1
WHEELS AND TIRES . . .\ oottt ettt et e e e e e e e e e e e e e e e V-1
SPECIALTY PRODUCTS . ..ottt et et e e e e e e e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . .. oottt ettt e e e e e e e e e e APPENDIX B-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v




HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

Ref Acl 6-1

1 - Includes Items 3 - 45

Page A-1

Service Parts Manual




ACCELERATOR

Governor

Accelerator
Cable

Ref Acc 21-2

Page A-2

Service Parts Manual



ACCELERATOR

To

Carburetor
Timing 68
Belt Cover gﬂ/
) on Engine
U

Ref Acl 6-3

Page A-3 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [Z7I7-G0Y | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) ......cooooevreerrrrrrereneeerrenne. 1
2
3 P5799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................. 1
4 E7822-GU]] ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 [5766-GT] OVAL RIVET, 3/16" X 3/8" LG.....ooomeverecreereeeereeeesessssesesessseessssnnnes 6
6 E751Z-G0] ACCELERATOR PEDAL PAD ........oovoirveeeeoseesseeeseeeeeeeneseee. 1
7 * ACCELERATOR PEDAL ....c...oovvomveeseeeeeeoeeseessessseeese s 1
8 [[7838-GT] NYLON BUSHING .....covvvoeeeeeeneeeseeeeeeseeeeseseee e 3
9 [323ZG0] PEDAL PIVOT PIN w..oooovooeoeoceoseeesseeesses s ssses s 1
10 | [ZU63GH PUSH NUT, 9/32"......oooooooveeeeeeseeoessoe s 1
11 | [U3BEG3 CLEVIS PIN, 5/16" X 1" LG w..cvoovvereeeeeeereeeeeeeeeeeeeseeeeseesess s 1
12 | [7Z55G] TEFLON WASHER, 5/16" ........ovoorveoeveeeeeeeeeeeeeeeeeseeeseeesvees e 1
13 | [U3B7S3 COTTER PIN, 3/32" X B/4" LG w..vooeoeeeeeeseeeeeeesseeessseessseseesssessess s 1
14
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE). .......oorverveereeesesssssesessssesssse s 1
17 | pus3Z<A LOCK NUT, 5/16 = 24 .....ooovoereeeeeeeeeeeeeeeeeeeeseeeseees e 2
18 | 72072-Go1 ACCELERATOR ROD ......oovvoeveoeeeesseseseeseeeseeeseeeessesessesesesee e ssesessessneees 1
19 | 787753 SPRING RETAINER ......ooovoiirveaeieeseeeesesseessesessee s 1
20 | [F3UZEGUY COMPRESSION SPRING .......oovvervieereeseeeeseeesseesssssesessss s s 1
21 | ZI7IG ACCELERATOR ROD BUSHING .......oovverveoeeeereoeseeeeeeeseeeeeeeneeeneeaneens 1
22 | M7BrrGy SPRING RETAINER .....oooovirmiveiesesssseesss s oo 1
23
24
25 | Z7rIeGuy MICRO SWITCH CAM.......covocvrmeriseeoeeseesseses s 1
26 | poaBTG3 SETSCREW, 1/4 - 20 X 3/8" LG. .oevvveveerreremreesreesssesssssseessseesssssssss s 1
27 | EIZEGH LOCK NUT, 5/16 = 24 ..o 1
28 | p5B53GU3 PEDAL BOX AND COVER .......ovvimveeeeeeseseeeeseeeseeeesieseeesssse e 1
29 | pIOSI=GUY SCREW, #8 - 16 X 1/2" LG. w.rcvooeveeeeeeeeesseeseeeeeveesseeessees s 4
30 | pUBBATGH SCREW, #8 - 32 X 3/4" LG. w..cvoovveereeeeeesseeeeseeeesesessseesesese s s 4

Service Parts Manual

Page A-4



.?sku=72717G05
.?sku=25799G03
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=15126G1
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

31

32 | psBEIGUY MICRO SWITCH......ovomveeeeeeceeesee s 1
33 | pIOSOGO SCREW, #4 = 20 X 5/8" LG ....cvooeveeeeeeeeeseeeeeeieseeeseseesesesessee s 2
34 | ZzZrcm WIRE HARNESS (PEDAL BOX) .....oomevomevearreecresesseessessesssssessessseseessssnenns 1
3B | BRG] LOOM FLEX (BULK).....couovverceereeeseeeeeseessesesesssesseesssseseessses s AR
36 | [7BI8GH WIRE TIE ..o eeeeee oo 2
37

38 | ZrIEscog ACCELERATOR CABLE ........oovvevoeeeeseeeeseeeseeeseeeeseeeeeseeseee s 1
39

40 | [FZ7UEGUY ACCELERATOR CABLE BUSHING .........oovvoereerreereeoenseeesees s 1
41 | FZIO7GUY COMPRESSION SPRING .......oovverreeeeeeseeeseeoesseesesesssseseessse s 1
42 | BETZTGUZ CUP WASHER ........ooorveemeeeseeeeseeeeeeeeeeese o eeeeese e 1
43 | pO73EGH LOCK NUT, #10 = 32 ..oooooveeoeeeoseeesveeeveessesesessaasvses s 1
44

45 | 70116-G02 ACCELERATOR PEDAL BRACKET .....ovvvuvvoirveiseesseessssssses s 1
46 | pO7TIEGA BOLT, 5/16 - 18 X 13/16" LG w...ovorcveereeoreeonceesssossssssesee s 4
47 | FOIBEGUY | PEDAL PIVOT COVER ....ooooiiioieeeoceeeceeeseeeeseesesesseeseeeeseeeeese e enessennenn 1
48

49 | 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET .....ccooorveerrercceeceesnsesseiennnns 1
50 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....oevvremrrremrreerreemseseseesssesseesessssssssssssssessseesesssnsens 2
51 | 72703-G01 | THROTTLE CABLE MOUNTING BRACKET .....coooomvereeieeeseeeemeeeseeeseeseenenes 1
52 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....orivremrermrrrrsrssssenssssnssssssesssessssssssssssessssessssnseos 2
53

54

55 | FZZ0BGOY | GOVERNOR ARM ......ooooiioiiiecresesosssessessssosssss s ssesessnsss oo 1
56 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....orivrrmrrremrreerresemsenesessssesssesssessssssssssssssessseesssssnsnns 1
57

58 | 11845-G3 CLAMP ..ot een e eneeon 1
59 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....oevvreeeemreeereeemseeeseessesesesessesssssesessessse s 1
60

Page A-5

Service Parts Manual



.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=72713G02
.?sku=72706G01
.?sku=72707G01
.?sku=25727G02
.?sku=00734G5
.?sku=00715G2
.?sku=70135G01
.?sku=72708G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | [Z055-G0Y | ACCELERATOR CABLE BRACKET ....cooiiiirveiieessesssesesesessssesssessssssssnessnnnes 1
62 | 7518 WIRE TIE oooocvooeeeeeeeeeeeess e ees s 1
63
64 | [ZF57GUJ | GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 | 72705-GO1 GOVERNOR COVER ....ooomeeireioeereeeeseeees e sseesssssessss s 1
66 | 24880-GO1 DECAL (WARNING - GOVERNOR) ........oovmmmrerreereeeseeiereeseeee e 1
67 | pOYISGH BONDED WASHER, 1/4" .......oooevreoeeeeoeeeeseeesseeeseeeseseesssseeseesseesssesseaseesenseeee 2
68 | MEBULGIN | RIVET, 3/16" X 9/16" LG w.oooooeeeeeeceeeceeeseeeeseeeeseseseseeeseseeseeeseesseeese e 2
69
70 | [ZZIZTGOY | THROTTLE CABLE.....oiiiviececeeeeeseeeeeeesseseees s 1
71 | 7B WIRE TIE oooovooeeeeeeeeeeeeseeeseeee e eees oo 1

Service Parts Manual

Page A-6


.?sku=72055G01
.?sku=17618G1
.?sku=17618G1
.?sku=74457G01
.?sku=00915G1
.?sku=14601G11
.?sku=72714G01
.?sku=17618G1
.?sku=17618G1

AIR FILTER

10 - Includes Items 11 - 14

w

Ref Air 21-1

ooty

Lz L7
s
LA

"’/, 52

Front of Vehicle

49

Page B-1

Service Parts Manual




AIR FILTER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZZT6GOT | INLET ADAPTER ...oiivoeoceeeeceeeeeeeeeeeeeeeeseses oo 1
2 a2z 10 [N €7 XS7 =5 OO 1
3 [IOS5GOY | RIVET, 3/16" X 3/8" LG w.ooooveeeceeeceeeeeeeeeeeeeeesee e 4
4 [I39T-GZ CLAMP ..o 1
5 [Z637-G0Z | HOSE (CONVOLUTED).......ooeocveeeceeeeeeeeeeseeeeeesseeeeeesseeeeseseneseenes e 1
6
7 inicuEeyl HOSE CLAMP .......oovoeeeeeeeeeeeeeeeeeeeeeeee e eee oo eeeee e 1
8 MZB0ULGTY | RIVET, 3/16" X 9/16" LG w.oooeveeoeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeees e 2
9 pUYT5-G]) WASHER, #14 1D .....ooovvoooeveosveoeeeeeeeseeeeeees e 2
10 | FZBU7GOl | AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14)................ 1
11 | 72598-G01 AIR CLEANER CANISTER .......coorviemieeeeeseesseeeseeeseesessesesees s 1
12 | [Z599G0n AIR CLEANER COVER .......oovoooreeieseeieeeoeeeeeeeeeeeeeeeeeeee e eeeeeeee e 1
13 | [pZeUasol AIR CLEANER LATCH w..oo.oooovveoseeoeseeeeeeeeeeeeeeeeeeeseseseeese s 2
14 | pBa6ZsU0l AIR CLEANER DUST COLLECTOR .....corvvomeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 1
15 | EBA63GON | AIR CLEANER ELEMENT .....oovooiveeeeeosecoesseeese s essesesess s 1
16 | [B9LGY HOSE CLAMP ........oovooieveeeeeeeseeeeseseee oo 1
17 | [ZB9ZG00 | HOSE (AIR FILTER TO CARBURETOR)......ovveeeeeeeeeceeeseeeeseeeeseeseesseseseene 1
18 | [39LGH HOSE CLAMP .......oooooimeeeeeeeeeeeee oo 1
19 | PB7Z7GON | CARBURETOR GASKET ......ooovieeeeseeeeseeeesseeeseesseseesesesesesesesoseesesnesessnoons 2
20 | [EZIBTUZ | CHOKE / THROTTLE BRACKET ....ooioceeeeeeeeeeeeeeeeeeseseesesees e 1
21 | 74499-G02 | CHOKE THROTTLE COVER.....o.coimieioeioeoeeeeeeeseeoeseeeseseeseeeeeeen e 1
22 | [ZEOLGOY | CARBURETOR ADAPTER .....ooooiviiiceeeeseeesieeseseessseesssesssssssseesssnssseseasss 1
23 | EZIBIGOT | POV HOSE ..o 1
24 | E37Z6GIN | CARBURETOR MOUNTING SPACER .....o.coomviiceeeereieeeosesesseeeseiessesesessessneens 4
25 | pUBBAG] WASHER, /4" .......ooooeeveeeeeeeeeeeseoees e seeees s 2
26 | [3E3IZCY NUT, MB X Loooeooeoeveeeeeeeeeeeseseeee e ses e eees e 4
27 | FZBUSGOY | CARBURETOR BAFFLE .......oooiioieoeeeeceeeoseeesseoeeeeeeseeeeeseseeee e seessesnessnennn 1
28 | FZBIEGTI | STUD ..o ene e enes e 2
29 | EBE3TGOY | BOLT, M8 X 1.25 X 20 MM ......ooomereereeereeeeeeeeeeeeeeseeeeseeeseeseseeeseeeeneeeenese 2
30 | pUsBEEGH LOCK WASHER, 5/16" ........ovveerveeeeeeeeeeeeeeeieeeeeeseeeeseesseeeeeeesseesseeeseanssesenee 2

Service Parts Manual



.?sku=72416G01
.?sku=72415G01
.?sku=71055G01
.?sku=11391G2
.?sku=72637G02
.?sku=11391G1
.?sku=14601G11
.?sku=00915G1
.?sku=72607G01
.?sku=72599G01
.?sku=72604G01
.?sku=28462G01
.?sku=28463G01
.?sku=11391G7
.?sku=72592G01
.?sku=11391G6
.?sku=26727G01
.?sku=74498G02
.?sku=72591G01
.?sku=72151G01
.?sku=23726G11
.?sku=00664G7
.?sku=13632G1
.?sku=72605G01
.?sku=72514G01
.?sku=26639G01
.?sku=00565G8

AIR FILTER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33

34 | [EBI8GUZ | AIRFILTER BRACKET (CABLE ACTUATED CARBURETOR)..........coovvermrennn. 1
35 | [ZA7G3 BOLT, M6 X IMM X 20MM LG w....cooeveoeereeeeeeeceeeeeeeeseeeeeeeeesesseeese s 1
36 | DUBBEGH LOCK WASHER, 1/4" ......ovooeveoeeeeeeeeeeeeeeeeeeeeeeeeeeee s 1
37 | pUSEIGY WASHER, 1/4" ......ovoooeeeeeeeeeeeeeeeseoeeseeeeseeeees e eeeseeeeseeeeseeeees s e sansn e 1
38 | pUaI=G3 BOLT, 1/4 = 20 X 1 1/4" LG oo 2
39 | pUSBIGY WASHER, /4" .......ooooeeveeeeoeeeoeeseoeesseeesseeeeseesesseseses s s e eesssese s 2
40 | ME390-GA LOCK NUT, 1/4 = 20 w.ooooeveoeeeeeeeeeeeeeoeeeeeesesee e 2

Page B-3

Service Parts Manual



.?sku=75878G02
.?sku=12547G3
.?sku=00664G7
.?sku=00559G7
.?sku=00559G7
.?sku=00415G2
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4

AIR FILTER

Service Parts Manual Page B-4



BODY

|
|
|
|

N
03

50
17
8 - Includes ltems 9 - 12

&

\ >

. =

Ref Bod 21-1

Page C-1 Service Parts Manual



BODY

60
65
66

Ref Bod 21-2

Service Parts Manual

Page C-2



BODY

ASH TRAY /: :/ o

152 - Includes ltems 153 - 156 %\Q//

HITCHES

Clevis Hitch

Angle Hitch

Heavy Duty
Hitch

Ref Bod 21-3

Page C-3 Service Parts Manual



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ......o..ovvveerererrrerenrinnnes 1
2 [ZBULGT] | RIVET, 3/16" X 9/16" LG .ooooeoveeceeeeeeeeeeeeeeseeeseeesseeseeeee s 9
3
4 [OZ5TGUY | LOWER FLOORPAN.........oiviecveeceeeesesesessssessssssssssseesssese e essss s s 1
5 [ZBULGT] | RIVET, 3/16" X 9/16" LG .oovveeveoceeeereeeeeeeeeseeeeeeesveessees e 7
6 [UZ5ZGUT | ACCESS COVER.....oiooeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e ene oo 1
7
8 [II5TGUY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12) .oooooveoeennee.. 1
9 [II53-GU] DEFLECTOR (PASSENGER SIDE) .....ooouvvuerireeeseiesseerssessseessses s 1
10 | [II5EGUY DEFLECTOR (DRIVER SIDE)........ovuueveeereeesoseseseoessesseessseessssssses s 1
11 | pUBIETGH SCREW, #8 - 18 X 5/8" LG .....eeoeveoveeeeeeseeeeeeeseeeseseeseesseensee s 6
12 | [II58GUY INSTRUMENT PANEL INSERT (FOUR CUP)......oooomvverresrieneeneeereeennenne 1
13 | 71177-GO1 | LABEL (SAFETY) (TEXT) ovveieeeeceeisreemeeseessesssesesssssessssesssssssessssessssessssssssnee 1
14 | 74409-GO1 | LABEL (SAFETY) (PICTOGRAPH).......coommeeeeeeereeeemseeereiessesesesessssssesseeneene 1
15 | [ZZZ3TO0 | LABEL (ANTIFROLLBACK) ....ovvoocieeeeiceieecesesesssses s 1
16
17 | [EIZTOT | SPLASH PANEL ..oooiveceeeceeeeceeeeeeeeeeeeeeeeseeesea s 1
18 | [E8IEGY RATCHET FASTENER, 1/4" X 3/4" LG w...oovvoovveeeeeoeeeeeeeeeeeeeeeeeeeeeeseeneeseneene 5
19
20 | FIIEGOT | VINYL TRIM cooooociececeeeeceeeseeecseeeses e seessee oo 2
21 | FIOSEGOT | RIVET, 3/16" X 1" LG wevooeeeeeeeeeeeoeeeeeeeeeseeeeseseee e eeeeesee e seseesee e 10
22
23 | 71468-G** | COWL (LX/SE) ceoeerreeeceeeeeeieeeeeeseeseeeseeessseeseesesesssesesseses s esees s snesesnnnes 1
24 | IZBIGOY | NAMEPLATE (E-Z-GO) (OVAL) w..ooovvooceeereeeeeeeeeeeeeseseeesesoeeseeesesssseeessesnessnnnen 1
25 | PBIUZ-GOY | NAMEPLATE (JACOBSEN) (OVAL) ..oooooriecreseeeseseeseeesesessssssesssessseesessensens 1
26 | 74401-G01 | NAMEPLATE (CUSHMAN) (OVAL).....ivooireeierseomreeseseessesessssseesssesseessssssssnnnes 1
27 | EIOEEGOT | RIVET, 3/16" X 1" LG weveoeveeeeeeeeeeeeeeeeeeeeseeeeseeseeeeeeessese s enesess e s aneeennenn 9
28 | FIUSEGOT | RIVET, 3/16" X 1" LG wovooeeeeeeeeeeeeeeeeeseeeeseeseseenesesesesseseseesnesessessesseensssenessennens 6
29 | [I33BGUY | FENDER FLARE (DRIVER SIDE)........c.oiiiiiceeeeeeeeesoseeesesosssessssessssesssesseansons 1
30 | [I338GUZ | FENDER FLARE (PASSENGER SIDE).......coovioiiieomeeoseeseseseeseesssesseesssseesennnes 1

Service Parts Manual Page C-4


.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=74443G01
.?sku=71413G01
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71289G01
.?sku=28907G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71338G01
.?sku=71338G02

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | 27166-G02 | FRONT SHIELD .....ooooivoeceeeceeecseeseeeeseeeseeeeseesese s eeesessees s 1
33 | FO7Z5GOT | FRONT SHIELD BRACE........oooioieieeeceeeseeeeseeeeeeeseeeseeeseseeeseeeseses s s s 2
34 | DIOBBGOY | SCREW, 1/4 - 20 X 112" LGoueveoerereeeeeeoesseesseosesessseessssesesssssssseas s 4
35 | [MEEETGH WASHER, 1/4" ....o.oooeveeeseeeeeeeeees e eeeeeeeeses s 2
36 | DIOSZSGUT | RIVET, KTR, 1/4" X 1" LG oooooeoieeeoceeeeeeeeseeeeeeeseeeseeeseeeeseeeeee e 2
37

38 | FBZEEGUZ | BUMPER ..o 1
39

40 | poOS/O-G3 WASHER, 5/16" .....oooeveoerreoeesesesesssesssssssesssss oo sssses s 2
41 | EBUEBGUA | SPACER, 1" ..ooioooceeeeeoeeeoeeeseeeseeeseeesoesese e seseese e 2
42 | EBUEBGUT | SPACER, 1/2"....oooooeeeoeeeoeeeeeeeeeeeeeeeeseeeeseeeese e sesee e enene oo 2
43 | pOYUSGY LOCK WASHER, 5/16"........oovvorereereeeeseeesseesseseseesssesssssssssssss s asseas s 4
44 | DIOZ5GUZ | BOLT, 5/16 - 18 X 2 1/2" LG weveooceeeceeoeeoeeeeeeeeeseeeseeeseseseeeeses s 4
45

46 | 71101-GO1 | COWL SUPPORT BRACKET .....ooivirieinieiseisssssesssesssssssesssses s 1
47 | FIIOZGUZ | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG coooovvooveeeeeereeeeeeeeeseeeeeeenesnnees 3
48 | FIOSEGUZ | RIVET, 3/16" X 1 1/8" LG woorveeceeeceeeeeoeeseeeeseeseeeseeeseeeeneeeeesesesees s 1
49

50 | [F5359-GUY | GLOVE BOX DOORS (BOTH SIDES)......cooiveomeeemeeecseeereosesossssesssesessssesseensons 1
51 | F5459-G0Z | GLOVE BOX DOOR (DRIVER SIDE) .......o.cooiveioeeieeiseeoseeoeseeseeissessesesnenenenns 1
52 | [5Z59-G03 | GLOVE BOX DOOR (PASSENGER SIDE).......coocomveieerresesressseissssossssessssensons 1
53

54 | FZBULGOY | LABEL (MPT™)...ooioioieiceeoceeecseseseesesesseesseeeesesesseee s eeeseessen s 2
55 | EZBOZZGOY | LABEL (1200).......oimeeireeiceeesseeessosssesessessssssaesessssssesssesesssssssasssssssesssessssssnsnen 2
56

57 | FZUYYSGOY | LABEL, TILT WARNING PICTOGRAPH .......coo.ovvioveeeeeereeeeeeeeeeeneeeeeeneneneees 2
58

59 | PBIISGUY | LABEL (JACOBSEN HAULER™) (DRIVER SIDE).......occooviomveecreesreerreinerennnes 1
60 | PBITE-GUZ | LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) ......cooovveecerrereereiennens 1

Page C-5

Service Parts Manual



.?sku=70725G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=74265G02
.?sku=00570G2
.?sku=75048G04
.?sku=75048G01
.?sku=00905G8
.?sku=01035G02
.?sku=71102G02
.?sku=71055G02
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=74801G01
.?sku=74807G01
.?sku=74099G01
.?sku=28915G01
.?sku=28915G02

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [ABOTGOT | LABEL (1200).......omoceeeseeoioseeoeeeeeseseeseseessseesesseeseseessseesesesas s 2
62
63 | FE7E3TGUY | LABEL (REFRESHER).......ccoomiiiiieomeeeceeoseeiesseoeesessesesesesesoessesnsesssses s enesannenn 2
64
65 | EBYSZGUY | LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE).........ccoovmrveorrrerenneenne. 1
66 | PBISZGUZ | LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE)......ccoccoovvorveennn, 1
67 | EBIBBGUY | LABEL (2200).......omoceeeoseeeieeeeoeeseeseseseseeeeeseeeeeseeseeseseseesesesessesessseseneeannsen 2
68
69 * SERIAL NUMBER PLATE ......ovvvomvveeeeeoeeeeeesseessseesesssessesess s assseaesssnesens 1
70
71 | [@3TG03 | ROCKER PANEL (DRIVER SIDE) .......ooooiviieeeeeeeeemeeieseesesessseesssesseseseesnesennnes 1
72 | [1E33T04 | ROCKER PANEL (PASSENGER SIDE)........cooooveeomeeoseeieeeeeeeeeseeesseeseeseeeennnes 1
73 | (1322500 | FENDER SPACER (DRIVER SIDE).......cooovooieoeeeeioseeeeemeeeseeeesseseesesesssssesasneons 1
74 | [I222GU3 | FENDER SPACER (PASSENGER SIDE) ......o.oirooreeeoreeeeeeeieeeesseeeeseeeeneeonne 1
75 | [IZZ0GO3 | BRACE (DRIVER SIDE)........comiorreeeeeoseeeeessssessssesissssessssssesssssse s 1
76 | [IZZ0GUA | BRACE (PASSENGER SIDE) .....oooiiiieoceeeeceeiseseeseesessesesesssssessssssseeesnsens 1
77 | porBIG3 SCREW, #10 = 24 X 1 18" LG..o.cvooeeeeveereeeseeeeeeeseeseeseeeseeseses s asssenseaneens 4
78 | EB1Z53 SPACER, /A" ....ooooeeeooeeeeeeeeeeeeeeeeeeeee e eeeee e 2
79 | pUBBU-GH WASHER, #10........oooooovveoeeeeoeeeeeeeseeesseeseeeseseseeses e ssss e ses s 4
80 | 11098-G7 LOCK NUT, #10 = 24 w...oocvooeeeeeeeeeeeeoeeeee oo 4
81
82 | MB705GH SCREW, 1/4 - 20 X 1" LG.oovveoeveeoceeeeeeosesieseseesssesssessssssssesssessss s s 4
83 | E37Z5G3 SPACER, /4" ....oooooeooeeeeeeeeeeeeeee oo eeeee e 4
84 | pUBEIGY WASHER, 1/4" ......ovooeeeoeeeeeeeeeeeseeeeseeee e eeeseeeeseeeees e enee e 4
85 | [@390-G3 LOCK NUT, 1/4 = 20 w.ooooeveoeeeeeseeeeeeeeeeeee e eeeeeeeees e 4
86 | FIZBAGUL | SILL PLATE TREAD......cooovooieeoeceeosceeeseeeeseseesesoeeseeseseseesessas s sense s 2
87
88 | puZ7ISy HOLE PLUG, 1/2" ....ooeooeveeeeeeeeeeeeeeeeeeeeee s eeseesssenseeeses e seen e 1
89
90 | [UBBIGUA | FLOORMAT (AXLE MOUNTED STEERING).....oooereveereeeereeeeseeeeeseeeeseeenneene 1

Service Parts Manual


.?sku=74807G01
.?sku=75743G01
.?sku=28952G01
.?sku=28952G02
.?sku=28968G01
.?sku=71439G03
.?sku=71439G04
.?sku=71424G01
.?sku=71424G02
.?sku=71440G03
.?sku=71440G04
.?sku=00789G2
.?sku=23726G2
.?sku=23726G2
.?sku=00660G5
.?sku=16705G1
.?sku=23726G2
.?sku=23726G2
.?sku=00559G7
.?sku=14390G4
.?sku=71764G01
.?sku=20271G9
.?sku=70663G04

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | 71977-G** | SEAT SUPPORT PANEL (W/DRIVER SIDE LOUVERS) .....cc.ccsvverrerrrrerrernnens 1
92
93
94 | [MUBZUGIT | RIVET, 5/32" X 916" LG weocooeeeoeeeceeeceeesseeseseeseseessesssesesesesss s ssesnessnnnes 8
95 | FIBUTGOY | SEAT HINGE PLATE .....oiiioioeeceeoeeeseeesseesseesesesssesssesesesessassesssses s 2
96 | MUSZOGII | RIVET, 3/16" X 3/4" LG woooovooeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeeeneeee oo 4
97 | 71674-G01 | SIDE PANEL (DRIVER SIDE) .......cocviicreoreeieereeseeeesseesseiesesosesessssessssesssessesssnsens 1
98 | 71674-G02 | SIDE PANEL (PASSENGER SIDE)........ccoooiirreeeeemeeeoseeeseseseeassessssessesessesesnenes 1
99 | MUBZUGIT | RIVET, 5/32" X 916" LG weocoooreeeeeeoreeecsesesseesseesssesssesssesssess s s s 4
100 | 10570-G12 | RIVET, 14" X 112" LG weoeveoeeeoeeeeeeeesseoseeeseseseees s sssssesss s 4
101 | [6Z69-GY WASHER, 1/4" ......oooeeoeeeeeeeeeeeeee oo 4
102
103 | [OZZZTGUT | SPLASH PANEL ..oooiveeceeeceeoeeeeeeeeeseeeeseeeeeessses s 1
104 | pO7I5GZ BOLT, 5/16 - 18 X 13/16" LG w...eoovereceereeeereeeseeeseeseeseesseeesseeseseessses s 2
105 | pUZ38GY BOLT, 5/16 - 18 X 1" LG c.vvvvvververorrescessessssesesesessssessssssss s sss s 2
106 | 00559-G8 WASHER, 5/16" ....vooovoorseoeesesssssseesssessssessssssssess s ssssse s sssss s 2
107 | 11098-G6 LOCK NUT, 5/16 = 18 .e.veeveeoveoeeeeeeeeeseseseeseseseeaeseees e eesssessssessesensesnesenenes 2
108
109 | 71572-GO1 | FENDER (DRIVER SIDE) ......oooivorveeceeeeeeeisesesesesssssseessssssessssessssssssssese 1
110 | 71572-G02 | FENDER (PASSENGER SIDE).......ccoooirviemveereenesessseessssessesssessssessesssesssesen 1
111 | 572603 | FENDER WITH TAILLIGHT (DRIVER SIDE) .......ovevveeeeeseeeseeeseeeeeeesieeene. 1
112 | [I57ZG04 | FENDER WITH TAILLIGHT (PASSENGER SIDE)........cocosrveerresrrrssieeseserseone. 1
113 | [UZ7G3 LOCK NUT, 1/4 = 20 oo 12
114 | pUS59-GY WASHER, 1/4" ......oooeoeeeeeeeeeeeeeeeeeese e eese e 12
115 | pUZIEGY BOLT, 1/4 - 20 X 7/8" LG c.vrveoeveeoeseeseeeeeeoee e sessseseses s 12
116 | ISBZGUZ | REARPANEL .....oooiveeceeeceeeeeee e 1
117 | FIOSEGON | RIVET, /16" X 1" LG coooooeoeeoeeeeeeeeeeeeeeee oo 4
118 | [E8I6GZ RATCHET FASTENER, 1/4" X 3/4" LG w...oovvvoereeeeeeeseeeeeeeseeeeeesese e
119 | 75971-GO1 | SEAT FILLER PANEL (DRIVER SIDE) .......cooirvecreeeeeereeseeeeeeeesssesseessesessene 1
120 | 75971-G02 | SEAT FILLER PANEL (PASSENGER SIDE).......cooovvveveesreeeeeesesessseessiessene 1

Page C-7

Service Parts Manual



.?sku=10570G10
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11
.?sku=10570G10
.?sku=10570G10
.?sku=16469G7
.?sku=70244G03
.?sku=00715G2
.?sku=00438G8
.?sku=71572G03
.?sku=71572G04
.?sku=11027G2
.?sku=00559G7
.?sku=00414G7
.?sku=71587G02
.?sku=71055G01
.?sku=16816G2

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | MOS70GIT | RIVET, 5/32" X 916" LG .eoocvveeeeeeoeeesseeeesseeesseeeeeesessesesesesese s eessssnsseen oo 6
122
123 | [ETB5GUN | LABEL (E-SHIELD™).....oooceeeoeeeeceeeeeeseeeeeeeeeeeee e 1
124
125 | FZ3ZBTOD | HITCH RECEIVER ......oovoeoeeeoeeeeeeoeeeeeee e eeese s s snese oo 1
126 | pUZ63GA BOLT, 7/16 = 14 X 1 1/2" LG .ooovvooeeeeeeeeeeee oo 4
127 | pO9ZZT3 WASHER, 7/16" ....coooevveeeeeeeeeeeeseeeeseeeeeeeeeeeeeeseeeeseeessseeesesnese e 4
128 | DU734TY LOCK NUT, 7/16 = 14 ..o 4
129 | pUIYBGH SCREW, 5/16 - 18 X 1" LG..ooooveeercveeoeeeoeeeeeseeees e eeeesesessseeseesesesne 1
130 | 00559-G8 WASHER, 5/16" ........ooovvoorereoeeeeeeseeeeseeeesseeseseseseseesesesesss s sese e 1
131 | 11098-G6 LOCK NUT, 5/16 = 18 ...vveeveeovereeeeeeeeeseseseeseseseeenseses e eessses s 1
132 | EZ3BBTUD | CLEVIS HITCH ..o 1
133 | [@3335Y CLEVIS PIN, 1/2" X 2 112" LG wveooeveeeeeeeeeeeeeeeeeeeeeeeseeeseeeese e anesnnnnes 1
134 | [U3ETY COTTER PIN, 2 12" LGovooeveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
135
136 | 21317-GOL | CLEVIS PIN, 5/8" X 3" LG w..oooorvveeereersseesesseoesseesesessesseesessseseseesssesesssasssnnsons 1
137 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...ovvoerverrreeeeeeeeeeseeseeeeseiesseeesseseeseenesesnenes 1
138
139 | FZBZTTOD | ANGLE HITCH w.oooooooieeeeeeeeeecee e 1
140 | 21317-GOL | CLEVIS PIN, 5/8" X 3" LG w.ooooevveereeeseeeeseeseseeseeeeeesessesesesesessesesesessesaesssnneens 1
141 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...oveoeveereeeeeeeeeeeseeeeeeeseeeeeeeene e 1
142 | FZZELGOZ | HEAVY DUTY HITCH.ooooocooooceeeeeoes s 1
143 | BI757GY HITCH BALL, 1 7/8" ... 1
144 | pUS66-GH LOCK WASHER, B/4" ......ovoooeveereeeeeeeeeeeeseeeeseseseesssesseessesaess s sseaes s 1
145 | 00702-G1L | NUT, B/4 = 16 c.oorvoeoceeoeeeeeeeeeeeeeeeeeeeesese e 1
146 | 21317-GOL | CLEVIS PIN, 5/8" X 3" LG w.ooooervveereersreeeseesesssseseseeesesseseseseseseseseseseeseaessnnsons 1
147 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...ovveoverreeeeeeeeeeeeeeeseeeeseeeeeees e 1
148
149 | FUZATTOA | SEAT FRAME ......oioooooceeeeeeeeeeeeeseees oo eeeeese e sesesee s enese s 1
150 | pO7I5GZ SCREW, 3/8 - 16 X 14" LG..ooooeveeeeveeeeeeeeeeeeseeeeseeeeee e eeeeeeseseeese e 2

Service Parts Manual


.?sku=10570G10
.?sku=74755G01
.?sku=74348G02
.?sku=00463G4
.?sku=00922G3
.?sku=00734G1
.?sku=00198G8
.?sku=74338G02
.?sku=14443G7
.?sku=19314G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74339G02
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74351G02
.?sku=31757G1
.?sku=00566G6
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=70440G04
.?sku=00715G2

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

151

152 | FBI0IGUA | ASH TRAY KIT (INCLUDES ITEMS 153 - 156) ......oveooceecreceeeseeseeeesseeseieneone 1
153 | 27731-G01 ASH TRAY ..o 1
154 | 27736-G01 GASKET ..o 1
155 | [5I08-GUZ BRACKET w...ooovveoveeeeeeseeoeeseessseses s essss s ss s 1
156 | pUIO0-GA SCREW, #10 - 16 X 1/2" LG ...eoocveeeeereeseeeeeeeeeeeeeeeeeneeeeeees e 4
157

158 | 70245-GO1 | BATTERY TRAY ...oooiiiiiieiieieeeeeeeeseeiseseeseseseeesseeessseesesesses s ensesesse e 1
159 | pO7I5-GZ BOLT, 5/16 - 18 X 13/16" LG w...oveveorcverceessessesessssssssessssess s 2
160 | pU438-GY BOLT, 5/16 - 18 X 1" LG c.oovveverveeeeesceeseeseesesesesessss s 2
161 | pOS7IGZ WASHER, 5/16" .....oooovveoereeeeseeseseeseeeseeeeseeesesessesese s eses s sesessseeseessssseseenesa 2
162 | 11098-G6 LOCK NUT, 5/16 - 18 w..oeeveoveeeeeeeoeeeeeeeeeseseeessesseeesseeeeesse s seessesneeesssenessaneons 2

Page C-9 Service Parts Manual



.?sku=75109G04
.?sku=75108G02
.?sku=00100G4
.?sku=00715G2
.?sku=00438G8
.?sku=00571G2

BODY

Service Parts Manual Page C-10



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 6-1

Page D-1 Service Parts Manual



BRAKES

N =6

——_BLK

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 6-2

Service Parts Manual Page D-2



BRAKES

20T ‘TOT swa)| sepnjaul - 00T
G6 ‘76 Swel sepnjoul - £6

S6 ‘v6 Swel sepnjoul - 26

T6 - /8 sWwal] sepnjouj - 98
G8 swiay| sepnpu| - 8

€6 - ¥8 SwWal] sepnjou] - €8
Z6 - 78 SWal| sepnpou] - 28

SI2IYdA 0 JuolH

)

8

0T

S0T 80T

|/
/

=D

L0T

Ref Brk 6-3

Service Parts Manual

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZ-GU4 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10).....cvvmeveeereeereessesessssssesssssessssssssssssss s 1
2 [UBBI-GU] TORSION SPRING ........oovemrreeereseeeseeeeeseeeeeeeeeseeeeeeseeeeeeeeessee e 2
3 [U68Z-G0]] PIVOT PIN ooooveo oo eeeeeeeeeseeesee e esse s sss e 1
4 pI07I-GoT PUSHNUT, 5/16".......oovveoeeereceeeseeesseeesesssesesesssessees s 1
5 * BRAKE PEDAL ......oovorveoeeeeeeeeseeeseeeeeeeeseeeeseseseseeessseeeesesses e 1
6 [UBTI-GUZ PARK BRAKE PEDAL ......oooorvmimveoeeeeeeoeseeseeeseeesesesseseeesees e eseeen e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) .....veorveoeeereeeeeeeeseseseeeseeeessesesseeseseesesssesee e 1

8 * SERVICE BRAKE PAD .......oovurveeeveeseoeeeeeseseseoeseeessesssesseseesseseese 1
9 * PARK BRAKE PEDAL PAD........cooorvvorriosriesseesssesssssssesesssesssassoons 1
10 | (566G OVAL RIVET, 3/16" X 3/8" LG ....ooovverrerrreenreeesessseseseessseessses s 9
11
12 | [US8ZTGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG ..oooveoeeeeeeoeeeeeeeeeseeeseeeeeeseeessse e 1
13 | [OSBLGUL | FLANGED BUSHING .....cooocveeeeeeceeeeeeeeeeeeeeseeeee e 2
14 | [OBZEGOL | TORSION SPRING .....oocveiceeeeeeeceeeseeeseeeeeeseseses e seseesesessesess s 1
15 | pUBA3GY WASHER, B/8" ......oooeeveorseeesesssssssesssesssesssss oo 1
16 | [I098-GYH LOCK NUT, 318 = 16 w..ooovvvveveeoceercseeesesese s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ovvvevrerrreerrennee. 1
19 | pUYE3GUY SPHERICAL NUT, 5/16 - 24 w....oovooeveoeeooeeeeeeeeseeeseeeeses s 1
20 | [mUYsGY LOCK NUT, 5/16 = 24 ..o 1
21
22 | [U969-GO | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGUY EQUALIZER BRACKET ......ooevureeiereeeeeeeeseeeeseseeeseeees e s 1
24 | pPBUB3GUY BRAKE COMPENSATOR BUMPER..........c.omvvrveereeesrieeeeeseeeeseeseeeeeeee 2
25 * BRAKE CABLE (DRIVER SIDE).........coovorveeerioseeesseesseesseessseesssssssses s 1
26 * BRAKE CABLE (PASSENGER SIDE) .........rverveereeecseesnseeseseessesssesseseee 1
27
28 | DIIIEGUT | RETAINING RING, S.S..oooiiiieoceeieeoseeoseeoeeseeeeeeseeeeeeeseseee e sesese s 4
29

Service Parts Manual

Page D-4



.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G02
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G05
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [MOU38EG3 CLEVIS PIN, 5/16" X 1" LG ..oreeovverreeocvessssesssessss s sseessss oo 3
31 | [mU38r3 COTTER PIN, 3/32" X B/4" LG ....voorveeeveeeeeeeeeeeeeeeeeseeeseeeseessseessees s 3
32 | @3 CLEVIS PIN, 5/16" X 3/4" LG ..oovvveverereeeeeeeeeeeseeseeeesseeeseeeeeeessesssseeseenesesnenes 2
33
34 | FUBULGOY | KICK-OFF LINK...ooioooooooceeoeseeecseoeesesesesseesssessseessseesssseseessssssssss s sse s 1
35 | 7838 NYLON BUSHING........covvomeeoeeeeeeeseeeeeeee e eseeeeeoee s eees e see e 2
36 | pUB3EG TEFLON WASHER, 3/8" .......oouovvocveoesseieeseeeseesssesseesseessseesesesesenssessssessesneso 2
37 | 00559-G8 WASHER, 5/16" ......voocveoeeeeeseeseeeeseeeseeeeseeseesessseese s eses s seeeeseseesessessssssenes 2
38 | [MU3BS3 COTTER PIN, 3/32" X B/4" LG ....vooveeeveeeereeeseessseesssesssesssesssss s sssssessssssons 2
39 | [FOUIBGOY | KICK-OFF CAM PIVOT c.ooovocieceeseeiceiesieesseessse s ssesssenese oo 1
40 | [OUITGH FLANGED BEARING ......oovvomveoreeeceeeeeeseseeeseseseeessees s esesesessssesseen oo 2
41 | FOSBTGUY | KICK-OFF CAM.....oiomocooeeceeeeeoeeeeeeeeeeeeseeeesees oo ee s enene e 1
42 | [IZIEGUY | SETSCREW, 1/4 - 20 X 1/2" LG.oooeveoeeeeeeeeeseeseoesveeseeseseeeeeses s 2
43 | [@I3EGA SPACER ......ooveeeeeeeeeeeee s 1
44
45 | FOTIZGON | ADJUSTABLE BUMPER ......coooivieceeecsioseoseseeseseesssesssesssnsss s 1
46 | MCOZ7GY LOCK NUT, 5/16 = 18 .e.eveeveeevereeeeeeeeeseseseeesesesseesseeessseeseessseesss s 1
47
48 | FOUBTEGUZ | CATCH BRACKET w.ooooveoceeeeeseeeeceeesee e 1
49 | DUAIZGH BOLT, 1/4 - 20 X 3/8" LG ..orvoeoreeeereeeeeeeeeeseeessessessesess oo 2
50 | pUBYILGZ LOCK NUT, 1/4 = 20 oo 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......c.cvourveereeeesreeseesesseseeseesseessseesseessessssesseseenessneens 1
54 * BRAKE PEDAL ......oooorveoeeereceesseesseeesessssseses s s sssssses s sss s 1
55 | [FUBILEGUZ PARK BRAKE PEDAL .......oooeiurveoeseeeeesoeseesesesssesses e 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovuorveeeeeeseoeeeeeseeeseeeseeeeeeaeeeeseseeseene 1
58 * PARK BRAKE PAD...........oovoerieieeeoseeesssesseeessseeesesesssesssesssssesssas oo 1

Page D-5

Service Parts Manual



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=00891-G2
.?sku=70611G02

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [MG766GH OVAL RIVET, 3/16" X 3/8" LG...oovvorvernreoeesssessessesesssessessssssesse s 9
60
61 | FUZSBGU3 BRAKE PEDAL PLATE ........oooomveereeeeeeeeeeeseeesseeseeesseseseeseee oo 1
62 | [FUBBZGUY PIVOT PIN woooovoeoveoeveeseeeeseee s ss s 1
63 | [FUBBIGUY TORSION SPRING .......ooorvemcreeeresesesseseseeesseesesess s 2
64 | pIO7I=GOY PUSHNUT, 5/16"......oooeeeoeeeeeeeeeeeseeeeeees oo 1
65 | pO737GH SCREW, #10 = 24 X 1" LG c.ooocveoeveeeeeeeeeseeeseeeeseeesvees s 4
66 | DO739GH RUBBER NUT, #10 = 24 ......oooooeeeoeeeoeeeoeseeeeeeseeeseeessseeseesese s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ovvomrvecisesesssesseesssssssessseesssss s 2
68 | E7I37-GUY CONICAL SPRING .....ccoooovevireeeseesseessesseessssesses e 2
69 | 11098-G7 LOCK NUT, #10 = 24 ... 2
70 | 10606-G8 MICRO SWITCH.......ooorveoeeeeeeeeeeeseeeeeeee e 1
71 | pogsrGh SCREW, #6 - 32 X 1 1/4" LG .ooovveeveeeeeeseeeneeoesveeesseeessseseessse s 2
72 | pUsEIGH WASHER, #10 .....ocovoovooeeeeeeeoeeeeeeeeesaesese s 2
73 | posEsIG3 WASHER, #6 .....coocvvoneveocsiesssssssses s ssessssessssssssess s s 4
74 | pUSE5-G3 LOCK WASHER, #6 .......oovverreerrrsessseeessessosssesssesssessssssssssss s 2
75 | posZEGH NUT, #6 - B2.....oooveoeeeeeeeeeeeeeeeeseeeesseeese e esesss s ese s 2
76 | E5EGH SCREW AND LOCK WASHER, #6..........oveerveeereereeseeseseeeesseeseeesseseeseeee 2
77
78 | @Bz FASTON TAB ....ooveocveoeeeeeseeeeeesseeessee s ans s 2
79 | pEBUEGH WIRE HARNESS (BRAKE LIGHT) .......orvvorveoeeeeseeoeseeeeeeeseeeee e 1
80 | [M7BIBGH WIRE TIE covoovooeveoeses oo 3
81
82 | [FUYYBGUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).................... 1
83 | [UI9B-GUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).........ovverveerreerreesesessieseeesree 2
85 * BRAKE SHOE .......oovvorveeceeeseeeeeeeseee s eneeeeeee s 2
86 | E792&GUl BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).....oovoreereerrersreeeneeane. 2
87 * UPPER SPRING ........oovvomrviirreeeseseeeseeessess s anssesesee s 1
88 * LOWER SPRING .......ooovvorverreeeeseseeesesesseesseeeesessesesee e ssessean oo 1

Service Parts Manual Page D-6


.?sku=15766G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN oo 2
90 * CUP AND SPRING ....ooovooeveeeeeeoeeeeeeeeoeeeeoees e eeeeeeene e eeneeeeee 2
91 * ADJUSTER SPRING .......cooooieoeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e 1
92 | [Z=BZGo BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 | [ZEBZGUR BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJIUSTER ..o 1
95 * TEFLON WASHER ........o.oorvoeeeeeoeeeeeseeeeseeeeee e eess e seeseeeeee e eesseeeee 2
9% | [7U83G3 BOLT, 5/16 - 24 X 1" LG ovoooveeeeeeeeeeeeeeoeeeeeee oo 8
97 | MEIZEGT LOCK NUT, 5/16 = 24 ..coooooeeoeeeeeeeeeeeseve e 8
98 | EIBUTGH INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" .........rrvrerrreeene.. 2
99
100 | EIS07GY BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......coo.vveerrerrrennee. 2
101 * BRAKE DRUM .......oorveoreeereeseeeseseeseseeesseseseseseseesesseeessses s seese e 1
102 | [UB6ZTY LUG BOLT, 1/2 = 20....oeeoeeoeeeeeeeeeeseeeeeee oo eeeseeseeseeeeses e 4
103
104
105 | EIB30GY OUTER BRAKE DRUM WASHER .......oooomviieeeoseeieseeeeeeeeeeeeeeseeeeeeeee e 2
106 | pUSIBGH SLOTTED NUT, 3/4 = 16.....cveeeeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 2
107 | [O387CY COTTER PIN, 1/8" X 1 1/2" LG evveoeveoeeeeeeeeeeeeeeeeeeeseeeeseeeseseeess e 2
108 | FAIZETUL | SPINDLE CAP......ooovoireeeeeeeeeeeeeeeveee e seeese e eeesesesese s eeessnese s 2
109
110 | FZ036GO03 | BRAKE CABLE BRACKET (PASSENGER SIDE).........coovveoreeeoecreeeerisssseennions 1
111 | FZU36GU4 | BRAKE CABLE BRACKET (DRIVER SIDE) ......ooroeoioeeeceeeeseeeeeeeeeeeeeseeeaenenns 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G1
.?sku=19862G1
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=74175G01
.?sku=72036G03
.?sku=72036G04

BRAKES

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page E-1 Service Parts Manual




BRAKES - FRONT DISC

Ref Brh 21-2

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

& <

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page E-2



BRAKES - FRONT DISC

\\\‘&'\'
L

« 0@\ o

S (@gm(um

90 - Includes Items 91 - 103
105 - Includes Items 93 - 103, 106, 107

108 -Includes Items 94 - 97, 103

94

Y

o/
%

Ref Brh 21-3

Page E-3 Service Parts Manual



BRAKES - FRONT DISC

Ref Brh 21-4

FRONT DISC BRAKE
ACTUATOR ASSEMBLY

Front of Vehicle

132
AN

126

115 - Includes 116 -133

Service Parts Manual

Page E-4



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [A723G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 1) c.ooovoecveseeeeeeessesesseeesssssssees s 1
2 [UBBI-GU] TORSION SPRING ........oovemrreeereseeeseeeeeseeeeeeeeeseeeeeeseeeeeeeeessee e 2
3 [U68Z-G0]] PIVOT PIN ooooveo oo eeeeeeeeeseeesee e esse s sss e 1
4 pI07I-GoT PUSHNUT, 5/16".......oovveoeeereceeeseeesseeesesssesesesssessees s 1
5 * BRAKE PEDAL ......oovorveoeeeeeeeeseeeseeeeeeeeseeeeseseseseeessseeeesesses e 1
6 74724-G01 PARK BRAKE PEDAL ........oooovmiiveeeeeeeoeeeeeeeeeseeeseeeseeeeeeseee e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) .....veorveoeeereeeeeeeeseseseeeseeeessesesseeseseesesssesee e 1

8 * SERVICE BRAKE PAD .......oovurveeeveeseoeeeeeseseseoeseeessesssesseseesseseese 1
9 * PARK BRAKE PEDAL PAD........cooorvvorriosriesseesssesssssssesesssesssassoons 1
10 | [E209GY OVAL RIVET, 3/16" X 15/32" LG w..oocvvvmrvecrrnereeseseensesssesssssseseesseessons 9
11 | pUs35Gy WASHER, TEFLON, 3/8".......oooveoeoeeeeeeeeeeeeeeeeseeeeeeeeseeeeseessees e 2
12 | [US8ZTGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG ..oooveoeeeeeeoeeeeeeeeeseeeseeeeeeseeessse e 1
13 | [OSBLGUL | FLANGED BUSHING .....cooocveeeeeeceeeeeeeeeeeeeeseeeee e 2
14 | [OBZEGOL | TORSION SPRING .....oocveiceeeeeeeceeeseeeseeeeeeseseses e seseesesessesess s 1
15 | pUBA3GY WASHER, B/8" ......oooeeveorseeesesssssssesssesssesssss oo 1
16 | [I098-GYH LOCK NUT, 318 = 16 w..ooovvvveveeoceercseeesesese s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ovvvevrerrreerrennee. 1
19 | pUYE3GUY SPHERICAL NUT, 5/16 - 24 w....oovooeveoeeooeeeeeeeeseeeseeeeses s 1
20 | [mUYsGY LOCK NUT, 5/16 = 24 ..o 1
21
22 | [U969-GO | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGUY EQUALIZER BRACKET ......ooevureeiereeeeeeeeseeeeseseeeseeees e s 1
24 | pPBUB3GUY BRAKE COMPENSATOR BUMPER..........c.omvvrveereeesrieeeeeseeeeseeseeeeeeee 2
25 * BRAKE CABLE (DRIVER SIDE).........coovorveeerioseeesseesseesseessseesssssssses s 1
26 * BRAKE CABLE (PASSENGER SIDE) .........rverveereeecseesnseeseseessesssesseseee 1
27
28 | DIIIEGUT | RETAINING RING, S.S..oooiiiieoceeieeoseeoseeoeeseeeeeeseeeeeeeseseee e sesese s 4
29

Page E-5

Service Parts Manual



.?sku=74723G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=16409G1
.?sku=20835G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G05
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [MOU38EG3 CLEVIS PIN, 5/16" X 1" LG ..oreeovverreeocvessssesssessss s sseessss oo 3
31 | [mU38r3 COTTER PIN, 3/32" X B/4" LG ....voorveeeveeeeeeeeeeeeeeeeeseeeseeeseessseessees s 3
32 | @3 CLEVIS PIN, 5/16" X 3/4" LG ..oovvveverereeeeeeeeeeeseeseeeesseeeseeeeeeessesssseeseenesesnenes 2
33
34 | FUBULGOY | KICK-OFF LINK...ooioooooooceeoeseeecseoeesesesesseesssessseessseesssseseessssssssss s sse s 1
35 | 7838 NYLON BUSHING........covvomeeoeeeeeeeseeeeeeee e eseeeeeoee s eees e see e 2
36 | pUB3EG TEFLON WASHER, 3/8" .......oouovvocveoesseieeseeeseesssesseesseessseesesesesenssessssessesneso 2
37 | 00559-G8 WASHER, 5/16" ......voocveoeeeeeseeseeeeseeeseeeeseeseesessseese s eses s seeeeseseesessessssssenes 2
38 | [MU3BS3 COTTER PIN, 3/32" X B/4" LG ....vooveeeveeeereeeseessseesssesssesssesssss s sssssessssssons 2
39 | [FOUIBGOY | KICK-OFF CAM PIVOT c.ooovocieceeseeiceiesieesseessse s ssesssenese oo 1
40 | [OUITGH FLANGED BEARING ......oovvomveoreeeceeeeeeseseeeseseseeessees s esesesessssesseen oo 2
41 | FOSBTGUY | KICK-OFF CAM.....oiomocooeeceeeeeoeeeeeeeeeeeeseeeesees oo ee s enene e 1
42 | [IZIEGUY | SETSCREW, 1/4 - 20 X 1/2" LG.oooeveoeeeeeeeeeseeseoesveeseeseseeeeeses s 2
43 | [@I3EGA SPACER ......ooveeeeeeeeeeeee s 1
44
45 | FOTIZGON | ADJUSTABLE BUMPER ......coooivieceeecsioseoseseeseseesssesssesssnsss s 1
46 | MCOZ7GY LOCK NUT, 5/16 = 18 .e.eveeveeevereeeeeeeeeseseseeesesesseesseeessseeseessseesss s 1
47
48 | FOUBTSGOY | CATCH BRACKET w.ooooooocceeeeseeeeceeesee s 1
49 | DUAIZGH BOLT, 1/4 - 20 X 3/8" LG ..orvoeoreeeereeeeeeeeeeseeessessessesess oo 2
50 | pUBYILGZ LOCK NUT, 1/4 = 20 oo 2
51
52
53 | [ZB7AGUY] | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......c.cvourveereeeesreeseesesseseeseesseessseesseessessssesseseenessneens 1
54 * BRAKE PEDAL ......oooorveoeeereceesseesseeesessssseses s s sssssses s sss s 1
55 | 74724-GO1 PARK BRAKE PEDAL ......oooovvorveaeeeoeeseessesesesssessses s 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovuorveeeeeeseoeeeeeseeeseeeseeeeeeaeeeeseseeseene 1
58 * PARK BRAKE PAD...........oovoerieieeeoseeesssesseeessseeesesesssesssesssssesssas oo 1

Service Parts Manual



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=00891-G2
.?sku=74874G01

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [BZ09GH OVAL RIVET, 3/16" X 15/32" LG w..oovvververcersereseeesssessesssesessesssensoons 9
60
61 | 70258-G02 BRAKE PEDAL PLATE ........oooomveereeeeeeeeeeeseeesseeseeesseseseeseee oo 1
62 | [FUBBZGUY PIVOT PIN woooovoeoveoeveeseeeeseee s ss s 1
63 | [FUBBIGUY TORSION SPRING .......ooorvemcreeeresesesseseseeesseesesess s 2
64 | pIO7I=GOY PUSHNUT, 5/16"......oooeeeoeeeeeeeeeeeseeeeeees oo 1
65 | pO737GH SCREW, #10 = 24 X 1" LG c.ooocveoeveeeeeeeeeseeeseeeeseeesvees s 4
66 | DO739GH RUBBER NUT, #10 = 24 ......oooooeeeoeeeoeeeoeseeeeeeseeeseeessseeseesese s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ovvomrvecisesesssesseesssssssessseesssss s 2
68 | E7I37-GUY CONICAL SPRING .....ccoooovevireeeseesseessesseessssesses e 2
69 | 11098-G7 LOCK NUT, #10 = 24 ... 2
70 | 10606-G8 MICRO SWITCH.......ooorveoeeeeeeeeeeeseeeeeeee e 1
71 | pogsrGh SCREW, #6 - 32 X 1 1/4" LG .ooovveeveeeeeeseeeneeoesveeesseeessseseessse s 2
72 | pUsEIGH WASHER, #10 .....ocovoovooeeeeeeeoeeeeeeeeesaesese s 2
73 | posEsIG3 WASHER, #6 .....coocvvoneveocsiesssssssses s ssessssessssssssess s s 4
74 | pUSE5-G3 LOCK WASHER, #6 .......oovverreerrrsessseeessessosssesssesssessssssssssss s 2
75 | posZEGH NUT, #6 - B2.....oooveoeeeeeeeeeeeeeeeeseeeesseeese e esesss s ese s 2
76 | E5EGH SCREW AND LOCK WASHER, #6..........oveerveeereereeseeseseeeesseeseeesseseeseeee 2
77 | pOB3EGH WASHER, TEFLON, 3/8"........oocvooeveeeeeseseesesesssesseeessesessessseesssssese s 2
78 | @Bz FASTON TAB ....ooveocveoeeeeeseeeeeesseeessee s ans s 2
79 | pEBUEGH WIRE HARNESS (BRAKE LIGHT) .......orvvorveoeeeeseeoeseeeeeeeseeeee e 1
80 | [M7BIBGH WIRE TIE covoovooeveoeses oo 3
81
82 | ARG SPRING PLATE (PASSENGER SIDE) ........ovvrveerreecieeeseeseseessoeseesenreeee 1
83 | [EBLGUY SPRING PLATE (DRIVER SIDE).........coomveerveeereeseseessssseesssessissssesssonee 1
84 | 74730-GO1 FOUR LINK ROD......ooovveoveeeeessseesseeeseesssesssesssssssesssssss s sss s 2
85 | pIUBZ=GUY LOCK NUT, ML0-1.25 ... 4
86 | [FAT35-GUT BRAKE LINE ......covorvioeeeoeeeeeeeeseeeeseeeseeeeseseesesseeseses s sssses s eeen e 1
87 | pIO3EGUY SCREW, 1/4 - 20 X 4444" LG .....coooeveoeeeeeeeeeeeeeeseeseeeeseeees s 1
88 | [FEB7=GUY WIRE RETAINER .......cooivrtmeieceeesseesseesesessseesssessseesssseesesas s 2

Page E-7 Service Parts Manual


.?sku=16409G1
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=74731G02
.?sku=74731G01
.?sku=01084G01
.?sku=74736G01
.?sku=01038G01
.?sku=74875G01

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

89
90 | 74677-G01 | SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 = 103).....c.ooooveereeeoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 1
91 | [FEErZGUY DISC BRAKE SPINDLE (DRIVER SIDE) ........covverereereeeeseesesesseeeeenee 1
92 | @RI CALIPER (DRIVER SIDE) ......covvooreveoeeeeoeeeeeseeeiesessesesesseseeeeseeeeseseses e 1
93 | 12093-G1 SLOTTED NUT ..o 1
94 | [Z8BEGUY DRIVE FLANGE STUD ......coivviioeeioieeoeeeoeeeee oo 4
95 | [CI7E0GZ ROLLER BEARING .....coovoreeeereeeeeseeeeeeeeseseeeeeeeeeeeseeeseses s enessennse 2
9% | BIIZLGY BEARING RACE ........coooieeoeeeoeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeees e eeese e 2
97 | [EEEGO DISC BRAKE HUB........covooeveieeecoesseeseseeseseeessseessesssessesessseseesessaenss 1
98 | [UBAEGOI FLANGED BEARING .........oovvemeeeeseeeeeeeeseseeseseeseseeeesees s enese e 1
99 | pUsE5GH WASHER, 3/8" ......ovoooovooeeeeeseeeeseeeeeeeseee e eeee oo eee e 2
100 | pUZZEGH BOLT, 3/8 = 16 X Looooveooeeeoeeeeeeeeeeeeeeeeeeeeeeee oo 2
101 | FU729GUT BEARING .....o.voooeoeeeeeeeeeeeeeeeseeeeeee e eeeseeeeseeesesseese e 1
102 | pO798GH COTTER PIN ooooeoooeeeeeeeeeeeeeeeeeeeeee e eeee e eeeeseseeeee e 1
103 | P5IZ6GY GREASE SEAL ....oooovooeeeoeevooeseeoeeeseeesoes s soeese s 1
104
105 | 74676-GO1 | SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107).......crveerrrerrrreseeeseeesseensesesseseesesnesesnenes 1
106 | [ZB7IGUT DISC BRAKE SPINDLE (PASSENGER SIDE)..........coovorveereerereeresereene. 1
107 | [FA733T00 CALIPER (PASSENGER SIDE)..........oovereeeeseeeeseeeiseeeeeseeseseseeeseseeseseeeee 1
108 | FZ9Z8TUY | DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103)......coooovrvvennen. 1
109 | FO7ZEGOL | KINGPIN TUBE ....ooovoeoceeeeeveseeeseeseeoe oo 2
110 | FO75EGOL | THRUST WASHER ....oovvveocveeeeeeoceeee s seeeseseese e eeessesess s 2
111 | pUS60-G3 WASHER, 1/2" ....oooooeeeeeeeeeeeoeee oo eeee s 4
112 | [4390-GH LOCKNUT, 1/2 = 13 oo 2
113 | pUAU7-GH CAPSCREW, 1/2 = 13 X 6" LG w..ovooovveeeceeereeeeoseeeeeseeeeesesssseseeseseeess s 2
114
115 | [Z702G00 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ......ooeeeoeeeeoeeoeeeeee oo 1
116 | [U387G3I COTTER PIN, 3/32 X B/4" LG....covoorvveeereeeerisseseesessssssessesesessesess s 1

Service Parts Manual


.?sku=74672G01
.?sku=74733G02
.?sku=74864G01
.?sku=11750G2
.?sku=51141G1
.?sku=74673G01
.?sku=70648G01
.?sku=00565G8
.?sku=00426G8
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1
.?sku=74671G01
.?sku=74733G01
.?sku=74948G01
.?sku=70745G01
.?sku=70754G01
.?sku=00560G3
.?sku=14390G6
.?sku=00407G6
.?sku=74702G01
.?sku=10387G3

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
117 | [7838C] NYLON BUSHING .......oooviomreeienesee oo 1
118 | [U3BEGY CLEVIS PIN, 5/16 X 1" LG..oorvvoorveeeverceeseeseseeeeeeessesesseseeseessses s 1
119 | [A753G0T UPPER ACTUATOR PIVOT .....oovoimvooeeeeeeeeeeeeeees oo 1
120 | [USBIGUZ ACETAL BUSHING ......oooovveereeeseeeesseeeseseeseesesesessssseeeesseneseseeese s 4
121 | [FATIEGUY SHOULDER BOLT ......ooovvoeveeeeeeeeeeeeeeeesesieseseese s esssnes e 1
122 | DpUS60G3 WASHER, 1/2" ....ooooooeeooeeeeeeeeeeeeeeeee oo 1
123 | [3437G3 BOLT, /2 = 13 X 6" LG.orveeoeeeeeeeeeeeeeeeeeseeeeeeeeeesesseseeseesesse e eeeseseee 2
124 | pUB7IGZ WASHER, 5/16" STAINLESS .......ooooreveomeeeereeeseeoeeeeeeseoeseeeeeeeeeseeesesneons 2
125 | DUBSE-GY LOCKNUT, 5/16 - 18 .....oovveeereeeemeeeeeseeeseseesesesesesesesssseesssses s seeseenesseess 2
126 | [A73ZG0] MASTER CYLINDER ..........ovvimereemeeeeeeeeeseseeeseseseseseseessses oo 1
127 | [A703GOY BRAKE ACTUATOR ASSEMBLY HOUSING ........ovvrveereeeeeesriereeeneene. 1
128 | [I09B-GYH LOCKNUT, 318 = 16 .....ooveoeeerceeneeeseeeeeesaseeeeseeeseees e 1
129 | DpUB7IGY WASHER, 3/8" STAINLESS .....corveerreeorereeneeeeseeeeseeseeeesssseseeeesessssessnnens 1
130 | [FA707GUq LOWER ACTUATOR PIVOT.......ooooeroeoeereereeeeeeeseseeeeeeeeseoeeeseenesseees 1
131 | 10385-G4 CLEVIS YOKE w...oooovooceeeeeeeeeeves e 1
132 | [EB73GOY BRAKE ACTUATOR ASSEMBLY COVER ........cooorveenrereresereenesesnss. 1
133 | [pIU3BGUY SCREW, 1/4 -20 SWAGEFORM.............omvrereremeeesriereeeesssseesseseseeeesenenes 4
134
135 | 00414-G8 BOLT, 1/4 = 20 X 1 1/4" LG w.ovoooeveoeeeeeeeeeeeeee oo 4
136 | DUBYLGZ LOCKNUT, 1/4 = 20 w..oooeeeeeeeeeeeeeeeeeeeeee e e 4
137
138 | [U387G3 COTTER PIN, 332 X B/4 ...occvvooevvooeeeoeeeoeeeese s 2
139 | PUB3SGY WASHER, NYLON ......oooomioooimeeeeseeeeseeeeseeeeeeeeeseeeeeeseeeeeee e eeee e 1
140 | (7838 NYLON BUSHING.........corveereeeereeeeeeeeeeeeeeeeseeeeee s eesoe s esesseeeeeeeneneee 2
141 | FZBE5GOY | ACTUATOR LINKAGE .....o.ovooceeeececeeeeeeeeeeeseeeeseeeeesesess e 1
142 | pO77IGYH WASHER, B/8" .......ooooevveeeeeeoeeeseesesoesseeesseeeesessessesesesessseeeses s sessssese oo 1
143 | [@II7GUN | DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145)........ooooivooeoeeeeeeeeeeoeeeeeeeeeeeeee oo 1
144 * BRAKE PADS ......ooooivoeeeeeeeoeeeeoeeeeeeeeeeeeee e 2
145 * BRAKE PAD RETAINER PINS .......ovvvrrveoreeeoereeeieseeeeseeeeseesesseseseeseenee 2

Page E-9 Service Parts Manual


.?sku=17838G1
.?sku=17838G1
.?sku=10386G3
.?sku=74753G01
.?sku=70581G02
.?sku=74711G01
.?sku=00560G3
.?sku=13437G3
.?sku=00679G2
.?sku=00654G3
.?sku=74742G01
.?sku=74703G01
.?sku=11098G5
.?sku=00679G1
.?sku=74707G01
.?sku=74873G01
.?sku=01038G01
.?sku=00891-G2
.?sku=10387G3
.?sku=20835G1
.?sku=17838G1
.?sku=17838G1
.?sku=74865G01
.?sku=00771G5
.?sku=74917G01

BRAKES - FRONT DISC

Service Parts Manual Page E-10




CAB

CAB

*Steel Doors Shown

A W VL W W W\

TN TN

\ / VAV VAT TN

\

\
\
\

\
\
\

BALL CAGE

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Ref Cab 6-1

Service Parts Manual

Page F-1



CAB

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 72684-G** | STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. .......ccccvvvenv, 1
2
3 [5B55-GUT | VINYL DOOR KIT ..o 1
4 75856-G** | STEEL DOOR KlT .....ooomivrerveoieseioesieeisessssssessesssesses s 1
5
6 [ZBB5-GUT | BALL CAGE ..oooooooceeoceeceeeeeeeeeeeeeeeeeee e 1

For Cab replacementpartsand accessories, contact Curtis Cab at:

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com

Service Parts Manual

Page F-2


.?sku=75855G01
.?sku=72685G01

CARBURETOR AND CHOKE

1 - Includes ltems 3 - 17
2 - Includes ltems 3 - 17

Ref Cac 2-1

Page G-1 Service Parts Manual



CARBURETOR AND CHOKE

Ref Cac 2-2

See
AIR CLEANER
Section

29
30
31

Service Parts Manual Page G-2



CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [2820-G0] | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

295¢cc (EH29C)) (INCLUDES ITEMS 3 = 17) cccvvoocveeeveoceeessesessesssesseseeseesesenenes 1
2 [Z8320GU4 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

350cc (EH35C)) (INCLUDES ITEMS 3 = 17) c.ooovvooeeoceeeeeeseeeeeeeseeeeneeeseeensenne 1
3 P6646-G0Y MAIN JET (H#86) .....ooveoreeeeeereeeeeseeeseeeeeeeeaeeeseseee s senes e 1
4 P6649-G0Y PILOT JET (H46) ...ooveocveeeeeeceeeseeesseeeseessseseses s s sss s 1
5 P6821-GU]] PLUG ..o 1
6 [2306-G0]] GASKET ..ot 1
7 [Z578G0] NEEDLE VALVE .....oovorveeeeeeeeeeseeeeseeeese s anss s 1
8 26648-G01 FLOAT oo 1
9 P6840-G0]] FLOAT PIN.ooovvooeeeeeeseeoessesessses s 1
10 | pB8a3Gol FLOAT BOWL GASKET ....coooveoeveacveoeeseessssesesssesseessssssses s 1
11 | p68aaGun FLOAT CHAMBER ........c.oovvemieeeeeeeseeeseeeseeeeeeseee s seseee e 1
12 | p6839G0] BOWL SCREW .....oovvoreeeeeeseeeoneeeseeeseeeeseesesesseasesessssese s e eeen e 1
13 | 26838-G01 BOWL GASKET ....oooveoeeeoeeeeeeeseeeseeeesees e 1
14 | 72579-G01 DRAIN SCREW w....ooovorviomeereceeoeeeesseessees s e ssesse e s 1
15 | PB650-GUT VENT TUBE ....oovooocveoeceeiesss s sssessse s 2
16 | 72317-G01 SCREW.......ooomvioeeeesesoessisesseesssesss s 1
17 | 72310-Go01 NUT e 1
18
19
20 | 26646-G* | MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT).......cccoorrrrrrrrrnnns 1
21 | 26646-G** | MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT).....ccocorrrrrrrrrnnens 1
22
23
24 | PB7Z6-GUY | CARBURETOR MOUNT GASKET.....oioiioeoieeoeceeeeeeieseesesesesemseesseeeesesnenennees 2
25 | [Z883GUJ | CARBURETOR INSULATOR (FOR FUJI ENGINE EH29C) .......cooorveecrereiennes 1
26 | [ZB5&GUJ | CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C) ......cccoovvrerrereiennns 1
27
28
29 | P5BYZGUE | CHOKE CABLE (22 1/4" LG WITH NUTS) weoocvooceeeceeeceeeeseeseeeeseeesseeseesneseeenes 1

Page G-3 Service Parts Manual


.?sku=72840G01
.?sku=72840G02
.?sku=26646G08
.?sku=26649G05
.?sku=26841G01
.?sku=72306G01
.?sku=72578G01
.?sku=26840G01
.?sku=26843G01
.?sku=26844G01
.?sku=26839G01
.?sku=26650G01
.?sku=26726G01
.?sku=72883G01
.?sku=72854G01
.?sku=25693G04

CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | 72401-GO1 | CHOKE CABLE (60 1/4" LG WITH NUTS) ..ocovvorvorceeoceeseseseeessees e 1
31 | 72401-G02 | CHOKE CABLE (31 1/2" LG WITH NUTS) ..oorvoocveeeeeeceeeeseseeeeeeeneeeseeeneeenenes 1
32 | pUSBEEG3 LOCK WASHER, /16" ........oovveeeeeeeeeeeeeoeeeeeseeeeeeeeeeeeseee e 1
33 | pusEs3 JAM NUT, 9716 - 18 ..ooveveveoceeeeseeeesees s ssses s 1
34 | FZIEEGOT | RETAINER ...oooiiiieeiceeeeceeeseeeeesees s seessees oo 1
35 | FZI5ZGUT | CHOKE CABLE ADAPTER ....oooiiiiieeieeoseeesseoseeeeeeeeeeeseseeessseeeeseeeeesnesenenes 1
36 | pusgEs3 JAM NUT, /16 = 24 ..o 2

Service Parts Manual

Page G-4


.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=00544G4

CLUTCH

Service Parts Manual




CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZBZ6-GOT | DRIVE CLUTCH ..o 1
2
3 pUa73-GY BOLT, 7/16 = 20 X 6 1/2" LG ..oreooeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeseeee e 1
4 DU566-G2 LOCK WASHER, 7/16" ......c.vvooreeeeereeeeeeeeseseeseseeseseesseeeseeeessesesseessesneenene 1
5 P5757-G1) PILOT WASHER ...coovvomeeeeeeeeseseeeeeeeeeseoeeesee e eeeseseneseee 1
6
7 P630T-G03 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) .....ovooovreereeerereeane. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).........vveerrerereeenereenneennne 1
9 pU979-GUT] SCREW, #10 - 24 X 7/8" LG...o.evvooeveeeeeeeseeeeeeesesseesesseseeseesss e 3
10 | Z32350] RAMP BUTTON .....oovooeeeoesoeseseeseeeeeesse s 3
11 * CAM ..o 1
12 | pZ600Gy SPACER ....oovooeeeeeeeeeeee e 1
13 | po30AG0n COMPRESSION SPRING .......ooooorveerereeseeeesseieseeeseseeeseseeeseseeesese s 1
14 * SHEAVE AND POST ...ooooooooeeeeeseoeeeeeeeevees oo 1
15 | BrZ7ocol HEAVY DUTY RETAINING RING ........oorvvemererrereeseseeeeeesessesesseesessssese 1
16
17 | pUzarcy BOLT, 5/16 - 18 X 4" LG ..ervvooereeoeeeeeeeeeeeeeseeeseeeseeeeesese e 1
18 | pUS6E5-GY LOCK WASHER, 5/16" ........oovveeereeeeeeeseeeeseeeseeeseeeeseeesseees s sssaeesesesee 4
19 | p5r56Gy RETAINING WASHER .......covveorereeeeeeeeeeeeeeeseeeeseeeeees oo 1
20 | FZ3ZBGOY | DRIVE BELT (SEVERE DUTY) .ooomoiceeoeceeeeeeeeseeeeeeeseeseeeeesese e 1

Service Parts Manual

Page H-2



.?sku=74626G01
.?sku=00473G9
.?sku=00566G2
.?sku=25757G1
.?sku=26301G03
.?sku=00979G01
.?sku=72324G01
.?sku=24600G1
.?sku=26304G01
.?sku=27270G01
.?sku=00441G8
.?sku=00565G8
.?sku=25756G1
.?sku=72328G01

DIRECTION SELECTOR

1 - Includes Items 2 - 33

Top of Seat
Support Panel

Shifter (%) %/
Input —

Shaft

Ref Dsl 21-1

Page I-1 Service Parts Manual



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z721G0§ | DIRECTION SELECTOR ASSEMBLY E-COAT (INCLUDES ITEMS 2 - 33)....... 1
2 [Z737-G03 DIRECTION SELECTOR BRACKET ......oorvmmerireeeneeesseeneeeesee e 1
3 [0Z33-G0]] DIRECTION SELECTOR SHAFT ......orvirieeeoneeeseoesieeeeeseeeseeee e 1
4 [Z738G0] DIRECTION SELECTOR CAM ......ccoovomrvooreeeeseessiesssies s 1
5 [A390-GT] LOCK NUT, 318 = 24 ....oooooeeeoeeseeeseeeeveeeoeeeses s 1
6
7
8 (272250l NEUTRAL LOCK PIN ....ooovooeeeeeeeeeeeeeeeeseeees s s ensesesse e 1
9 [Z733G0] COMPRESSION SPRING, 3/8" X 5/8" LG ......ooovverrreeereisrseesssesssesssessee 1
10 | ZrZ9eog NEUTRAL LOCK LATCH .....ooocvvmesirereeeeesseeseseseseseses e 1
11 | por3asy LOCK NUT, 1/4 = 28 ..o 1
12 | p8573G0n EXTENSION SPRING .....oooooeeereeereeeeeeeseeeeeeseeeseeesseeeeeesess oo 1
13 | Zr3Z5un BALL STUD .o.oooeoveceeoeeeeeceseses s sss s 1
14 | por33sy LOCK NUT, #10 = 32 ...oocoooveeeeeeeeeseeeeeeesoesesesseesses s 1
15
16
17 | 2735500 MICRO SWITCH......ovorveeeeeeceesee s 1
18 | pIOBZGUT SCREW, #4 - 40 X 1" LG w.coooeveeeeeeeeeeeeeeseeeseeeseeeseeee e 2
19 | pUSE9GY WASHER, #4 ......ooovooeveeseeeee s sees s ese s 2
20 | pUSESGT LOCK WASHER, #4 .....coooovvoeeeeseeesseeeeseesoesesesssessses e 2
21 | puUsZE3 NUT, #4 = A0 ... 2
22
23
24 | BZIU-GU3 REVERSE WARNING BUZZER .........vvuerreeeeeeseeeneeesseeeseesesessees e 1
25 | pIOB3GUY SCREW, #6 - 32 X 3/8" LG ..v.vooreveeeeeoereosseenseessessssssssssssessse s 2
26 | pB978-G343 18 GA WIRE (RED 7") cvvooeveoceeoeeesesoeeseessesees s 1
27
28
29 | Zr3Esc03 SHIFTER CABLE .......oocveoeeeeeeeeeeeeeeeeeeesees e 1
30 | perZrGUy CUP WASHER ........ooomvoeceeeeeeieeseeeeeeesessseesssessee s ssa s 4

Service Parts Manual


.?sku=72721G06
.?sku=72737G02
.?sku=70233G01
.?sku=72738G01
.?sku=14390G1
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=72734G03
.?sku=25727G01

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | ZTE=GUY COMPRESSION SPRING, 19/32" X 1" LG .....oovverereerreseseessies e 2
32 | ZrEUGuy SHIFTER ARM.....ooooooivieeveoeseeeseeeeseeeeseseeesesesse s assse s 1
33 | puor3asy LOCK NUT, #10 = 32 ....ooooeeeeeeeeeeeseeeeeeeeeeeeeeseee oo 1
34
35
36 | FUZZZGOT | SCREW, 1/4 - 20 X 7/8" LGeoevooeeeeeeoeeoeseeeeeeoeeeeeeeeeeesesesee oo 2
37 | mozrsZ LOCK NUT, 1/4 = 20 oo 2
38
39
40 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......orvrrrrrermcrerriesesessssnsesesssessssssssssssssssses s 1
41
42
43 | FIZ05GUOY | DIRECTION SELECTOR HANDLE .........coovicveeeceeeseeeeseeeseseesseesseessseses oo 1
44 | pOTETGA SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) .....vverveeceeeeeeceeeereenernenes 1
45
46
47 | BIS3TGI WIRE TIE ooooceooeeeeeeeeeeeees e s 1
48 | DIOZZGUT | CABLE CLIP......ooocoeeeeeeeeeeeeeeeeeeeeeeeeseesese e eeeneseese e e 2
49 | [MIB35GYH CLIP, 38" ..o 1
50 | pUATEGH BOLT, 1/4 - 20 X 3/8" LG ..orvoeoreeeereeeeeeeeeeseeessessessesess oo 1
51 | [@390G3 LOCK NUT, 1/4 = 20 oo 1

Page I-3

Service Parts Manual



.?sku=72735G01
.?sku=72730G01
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=31539G1
.?sku=01072G01
.?sku=11845G5
.?sku=00414G6
.?sku=14390G4

DIRECTION SELECTOR

Service Parts Manual Page I-4



ELECTRICAL

1 - Includes ltem 2 §/43

42

Starter/Generator
Section

[J —”%L\“
Y

Q%P
@f §o</

/7/ g/ /IL/
\ Ve

Ref Ele 2-1

Front of Vehicle

Page J-1 Service Parts Manual




ELECTRICAL

47 - Includes ltems 48 - 72

RED

/

To F2On
Starter/

Generator
S

7

= @000

T I o
© J © 3

\_

9 s

Ref Ele 2-2

Page J-2

Service Parts Manual



ELECTRICAL

Ref Ele 21-3

93 92

Floorboard

FUSE BLOCK

90

89 M
91@3@/
"~ HORN BUTTON

Page J-3

Service Parts Manual




ELECTRICAL

108

131

125 - Includes ltems 126 -

RefEle 21-4

Page J-4

Service Parts Manual



ELECTRICAL

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Ref Ele 6-5

Page J-5 Service Parts Manual



ELECTRICAL

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)
187

159, 160
164, 165
173, 174

N

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

189 - Includes ltems 190 - 194

BLACK

YELLOW
192

Front of Vehicle

\Ce

/
“le 0=
Solenoid

Ref Ele 6-6

Service Parts Manual Page J-6



ELECTRICAL

WORK AND STROBE LIGHTS

197 - Includes ltems 198 - 215, 218 and/or 226
206 - Includes Iltems 207 - 215
218 - Includes ltems 219 - 224
226 - Includes ltems 227 - 232

2 Qg gm

198 Front of
N 227 Vehicle | 208

199 /E — &
|

210 208
Front of Vehicle

Front of
Vehicle

Ref Ele 23-7

Page J-7 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z865-G0T | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).....covvooreeiereeeeeeeenereon 1
2 P6707-G01] BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG .......co..covvernreane.. 2
3
4
5
6 [Z866-G01 | IGNITION COIL ASSEMBLY (INCLUDES SPARK PLUG WIRES)..................... 1
7 * FLAT WASHER .....ooovoomeeeeeeeeseeeeeeeeeeeeee e eeeesee s seeeesse s seeee e 2
8 * LOCK WASHER ......oooooreeeeeeeeeeoeeeeeoeeeeeeeeeee oo eeees e eeeee s 2
9 [ZBTIGUT | SCREW ..oooooooeoeocecoeeeeeees oo ees e 2
10
11
12
13 | E5BBZGUN | 6 GAWIRE (BLACK, 6", FL = A2).....oimiooreeoereeeereeeseeeeseseiesesesssssseesesessessnoens 1
14 | P568ZTY TERMINAL COVER ....ooovoeveoeeeoeseeeeeeeeseoiese s eeesseseseeesese s e e 3
15
16
17
18 | 24775-G* BATTERY, 12V .....ooooioeoeeeeeeeeeeeeeeeeeee oo 1
19 | pOY6ZGY BOLT, 5/16 - 18 X 1 1/4" LG w.ooooovveeeeeoeeeeeeeeeeeeeeeeeeeee e 2
20 | POY93GOY | LOCK WASHER, 5/16" (SILICON BRONZE)..........ovveeeereeeereeseeeeesseeseseeenneennne 2
21 | POY9ZGOT | NUT, 5/16 - 18 (SILICON BRONZE) ......oooveoieeeceeeeeeeeeeeseeeeeeeeeeeeneeeseseeeenenes 2
22
23 | [ZIOLEGOZ | BATTERY HOLD DOWN........oooieeeiceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
24 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..oooveerveoceeeeeeeeeeeeseseseessiesseesseseese s 1
25 | pUSB5-GY LOCK WASHER, 5/16" ........ov.eoorvveeeeeeeseeeeeeseeeeseseeesssesesesesseses e 1
26 | DIIIO-GO3 | WASHER, 5/16" (STAINLESS STEEL) ...oooocvoeoceeereeeseeesesees e 1
27
28
29 | ET0ZZGUT | GROUND CABLE.......oooooeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
30 | EBITEGIY | 14 GAWIRE (BLACK, B) c.ooorveeoreeeeceeeeeeeeeeeeeeeeeeeseeeeeseeeesees oo 1

Service Parts Manual



.?sku=72865G01
.?sku=26707G01
.?sku=72866G01
.?sku=72871G01
.?sku=25887G01
.?sku=25682G1
.?sku=00962G1
.?sku=00993G01
.?sku=00994G01
.?sku=72101G02
.?sku=00565G8
.?sku=01110G03
.?sku=27044G03
.?sku=25976G19

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w.oovurvererveecveseeesseeesesessssessses e sessssss s 2
32 | moZrsy LOCK NUT, 5/16 = 18 .e.coeoveeoveeeeeeeeeeeseseseeesesesseasseeessseeseessseenssesseesseseesenenes 2
33 | pBB76-GOT | FLANGED BOLT, M6 X 1 X 23 MM LG ..cooooeveeceeoeeeeeeeeseeeeeeeeeeeseee e 1
34
35 | EBIZZGEY | 6 GA WIRE (BLACK 26", F2 - SOL)....overveerreecreseeseeeeeeseseessesssessssesssessesesneons 1
36
37 | [ZIB5GOY | WIRE HARNESS (CONTROL)....c..oveeeeeseeeeeseeceeeeseeeeeneseeseeseseessesese s 1
38
39
40 | [L7EIBG] WIRE TIE coooovooeveeeeeseeeos s s AR
41
42 | FBOBTGTT | COVER....oooieoieeoeeeeeeeeoeeeeeeeeeeeee oo eesees e 1
43 | [BEETGI WASHER, 1/4" .....ooooeveeeeeeeeeeeeeeeeeeee e ess s 1
44 | pOTIZGH SCREW, 1/4 - 14 X B/4" LG.oeeooveeeveeeveeeseeeeee s eeses s ssees oo 1
45
46
47 | FZI0FGUY | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 72) .....ooovvveerennn. 1
48 | [F3UGUY BRACKET w...ooovvoo oo eeeeeseeee e ses e 1
49 | BI739GUY VOLTAGE REGULATOR .......coovmrrrieeieseseesesssssesseesssesessesssesse s esese s 1
50 | E7I53GUY SOLENOID ..o 1
51 | poATSG3 BOLT, 1/4 - 20 X 1 14" LG.oooveoeeeeeeeeeeeeeeeeeeeeeseeeseeee e eeeee e 1
52 | 00414-G8 BOLT, 1/4 - 20 X 1" LGroooveerrveoreeeeseseesosssesssesssse s 1
53 | [mOZrsZ LOCK NUT, 1/4 = 20 ...cocoooeeeeeeeeeeeeeeeeeeeeeeeeees e 2
54
55
56 | 72872-GO1 IGNITOR ....oooocveoeeeees s 1
57 | poaETGH BOLT, 1/4 = 20 X 5/8" LG....vveoveereeoeeeeeeeeeeeeeeeseeeseeeesssseeeesssesseseseeees e 1
58 | MOZ7GZ LOCK NUT, 1/4 = 20 ...coooeeeeeeeeseeeeeeeeeeeeeeeeeeesee s 1
59
60

Page J-9 Service Parts Manual



.?sku=11027G1
.?sku=26676G01
.?sku=25972G58
.?sku=74935G01
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=72909G01
.?sku=73057G01
.?sku=27739G01
.?sku=27153G01
.?sku=00415G2
.?sku=11027G2
.?sku=11027G2
.?sku=00414G5
.?sku=11027G2
.?sku=11027G2

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

61

62 | [r333E-GUY FASTON TAB, 90° .....ooocveoveeeeeeoseeeseeeeseeesaesesesssessees s sss s 2
63 | pUSE5-GH LOCK WASHER, #10 .......ovvorveoereeeeeeeeeeeeeeseeeseeeseees e 2
64 | pUsZE3 NUT, #10 = 32...ooooeocveoeeeeeeoeeseeesseee s sss s 2
65

66

67 | PBI7BGHH 18 GA WIRE (BLACK, 5 3/4") ......vooorveeeveeceseeeeseeesvees s 1
68

69 | 22585-G3 IN-LINE FUSE HOLDER ........cooievereresesesseessesesseesesessses s 1
70 | pUsE5-GH LOCK WASHER, 5/16" .......ooorvorrreecreeeseeeeesssiessssssssssssessessss s 2
71 | pusEE3 JAM NUT, /16 = 24 2
72 | p=ITZG= 6 GA WIRE (BLACK, 24", B+ - SOL) ...ooorveereeeeeereeeeeeeeeeeseee e 1
73

74

75

76

77

78

79 | BSZIZGUY | FUSE BLOCK (6 POSITION) ......ovoreeiceeeeeeeeceeseseseeesseessesssesssseesesesssssese 1
80 | pU37IG3 SCREW, #10 - 24 X 1 18" LG..ocvooveeeveeeeeesseeeseeessessesseseesesss s assss s 2
81 | pUSEIGH WASHER, #10 ......ooooeeoreeeeeeeeeeeeeese oo es e enese s 2
82 | MEBIUGIT | LOCK NUT, #10 - 24 coooooooeeoeeeoeseeeeessesees s s sssssssssss s 2
83 | BEZIZGUT | FUSE, 15 AMP .....ooiooieeeceeeeeeeceeeeeeeeeeees e eese e AR
84 | MZIIEGH PUSH ON MALE TERMINAL .......c.oovveeeeeneeeeseeeseeeeseeeeeseseseeseseeses e 1
85 | pURE/GH LOCK WASHER, #10 .......ovvooreoeeeoesseoeseeesseseesessssesssess s ssssssss s ssssssssnsseee 1
86 | pUSZEG4 NUT, #10 - 32 .ooooooeeoevcoeeeee e es e 1
87

88 | BZBEUGZ HORN ..o eeeesee e s eee e sees e eeeess e 1
89 | 73BT HORN SWITCH......oovvoveeceieceeeee e 1
0 | EET3 HORN SWITCH CAP AND NUT ..o 1

Service Parts Manual

Page J-10



.?sku=73446G01
.?sku=00565G5
.?sku=00526G4
.?sku=00526G4
.?sku=25978G56
.?sku=00565G8
.?sku=00544G4
.?sku=25972G33
.?sku=35211G01
.?sku=00379G2
.?sku=00559G5
.?sku=14390G10
.?sku=35212G01
.?sku=12914G1
.?sku=00567G5
.?sku=00526G4
.?sku=00526G4
.?sku=32860G2
.?sku=17318G1
.?sku=17318G2

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 | E70BBGOY | HORN SWITCH BOOT ..o 1
92 | 19233-G1 HORN SWITCH LABEL .....cooveovveeeeeeeeeeeeeeeeeeeeeeeeeeesee e 1
93 | EIOSEGOY | RIVET, 3/16" X 1" LG (ALUMINUMY) ......oovooeoeeeeeeeeeeeeeeeeeee e 2
94

95

96

97

08

99

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120

Page J-11 Service Parts Manual


.?sku=27068G01
.?sku=71055G01

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | POZ09G3 HEADLIGHT (INCLUDES ITEM 122) (LX / SE) c.vooovvvoeeveeeeeeeeeseeneseeeeeeeneeeee 2
122 | [DOY06-GE SCREW, #10 = 16 X 1" LG c.oooveoevereeeeeeeseeeseeeeeeesesee e s 2
123 | FZ337CO0 | JUMPER WIRE (HEADLIGHT) ..o 2
124
125 | PUS70G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 126 - 131).....cooovveorererreerenreennnens 2
126 | PUS72G3 TURN SIGNAL LIGHT ..o 1
127 | DUBEUGY WASHER, /4" ......ooooeeveeeeeeeeeeeieseeees s seeseeeeeseseseseeese e s eeeee s 1
128 | PUBUEGY WIRE ASSEMBLY ....ooovvooeeeoeeeeeseeeeseeseeseeeeeeeeeeeeeeeeeseeese s seneeennnnns 1
129 | pUS67-GY LOCK WASHER, /4" .......oorvvoereeeoeeseeseeoes e 1
130 | pUS3ZGY NUT, 1/4 = 20 .ooooeooeceoeeeeeeeeeeeeesee e 1
131 | [BI95GY PUSH-ON MALE TERMINAL ........orvroieeeereeeoeeeeeeeeeeeeseeeesee s 1
132 | 20574-G5 LENS, AMBER ......oooomiioeeeeeeeoeeeeeeeeeeeeeoe e e eeeee oo 1
133 | pUIIBGY SCREW, #6 - 18 X 5/8" LG..coooorvveerrveereeeeeeseeseeesseesesesseeseesesesessseeseanesesenee 2
134 | FaUs6GUN | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) .........oo.covvvernnen. 1
135 | [FZU56-G0Z | TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ..........ovvvvecrernen, 1
136
137
138 | BZr39G7 TAILLIGHT ASSEMBLY (COMPLETE) .......oooiveeeeeeeeceseeeeeeeeeeee e 2
139
140
141 | [7867G] TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 142) ................ 1
142 | EI630GY TURN SIGNAL FLASHER ......oovvvomvveoereseseessoeeseseess e ssesses s 1
143 | BZ307G3 FLEX LOOM, 3/8 X 8" LG ....cvoorvveereeeeeeeeeeeeseeeeeeseeseseseeee oo seeeseaneeeeeee 1
144 | [76I8G] WIRE TIE ©.ocvoooeeeeeeeeeeee e eeeee e 2
145 | POY65-G3 STEERING COLUMN COVER ........ooeorveeeereeeereesseeieseesseeeeeseseeeesesseeseensseeeee 1
146
147
148 | [72ZIGY IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) ..... 1
149 | [7955G] IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) ......cc...covvvrrerean.. 1
150 | [BUZ7GY IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .................. 1

Service Parts Manual Page J-12



.?sku=20209G3
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3
.?sku=17421G1
.?sku=17955G1
.?sku=18027G1

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151 | 33639-G** | IGNITION SWITCH (WITH LIGHTS)....coooorveoieeeeeeeoeeeseeeeeeeseseenseeeeessese oo 1
152 | pUS68-GH LOCK WASHER, 3/4".........ooovooeeeeeeeeeoeeeoeeeeeeeeeeseeseeeeeeeeeeeeeseeeee e eesee e 1
153 | 17137-G1 FACE NUT, 3/4 = 20 ..o 1
154 | [7U63G] IGNITION KEY (SET) ..oooeverreeeemeeeeeseeseeeseeseeeesesesesss s seesessenessesesesesesenee 1
155 | F3UALGOY | WIRE HARNESS (KEY SWITCH) .oooooveoeeeeeeeeeeeeeeeeeeeeeseeeseseenes e 1
156
157
158 | F3030GOY | PLATE (IGNITION SWITCH ONLY) ..oooovooeeeeieeoeeeeeeeeeeeeeeeeseee e 1
159 | FIIBLGUZ | DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS........covvoerrernnen. 1
160 | FIIBLGUY | DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS .......ooorvvovcvecrens 1
161
162
163 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT)......ovvooreeoereeeeeeeeeeseeeeeneeseeeeseeseenneens 1
164 | 71127-G01 | DECAL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS)........covvvrerrenen. 1
165 | FIBLGUY | DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS).......oooovvveranea. 1
166 | PI553-GY FUEL GAUGE .......oooovoocveeeeeeseseeees e 1
167 | 337G INDICATOR LIGHT ....ooovioeeooeeeeeeeeeeeeeeeee e 1
168 | [Z3TLGUY | HARNESS (OIL LIGHT/FUEL GAUGE) ......ovoocveeceeeeeeeeeeseeeeeeeeeeee e 1
169 | PBI7BGIZA | 18 GAWIRE (RED 6").....covveeceeeeceeoeeseoeeeeeeseeeeseeeeeseeeeseeseses e aeeseesennnnees 1
170
171
172 | 73030-G03 | PLATE (LOW FUEL AND OIL LIGHT INDICATOR) .......oorvverereerrrereeresenseesneons 1
173 | FIIZ5GUY | DECAL (LOW FUEL AND LOW OIL W/O HEADLIGHTS)........oorvveereeeereenneas 1
174 | FIIB3GUY | DECAL (OIL AND FUEL LIGHTS WITH HEADLIGHTS) ....ooovvoorveeeeeeeeeeneees 1
175 | E3A73G] INDICATOR LIGHT w...cooooovioeeeeeeeeseeeeses oo 2
176 | 74309-G01 | HARNESS (OIL LIGHT/FUEL LIGHT) ..oorvoomveoeceeeeeeeeseeeeseeeeeeeeeseeneseen oo 1
177 | BBIZBTTA | 18 GAWIRE (RED 6").....ooovoooeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee oo eeeeee e 1
178
179 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w..coovveeeeerereeereeeeeeeeeeeeeseseseseseeeseeeeesseeeesnneees 2
180

Page J-13

Service Parts Manual



.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=73030G01
.?sku=71181G02
.?sku=71181G01
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=71125G01
.?sku=71183G01
.?sku=23474G1
.?sku=23474G1
.?sku=25978G74

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

181 | 74444-G** | CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 182 - 185)......cuvveeveeaeresrseersesesssssssessseesssssssssssssssssssssessnnes 1
182 | 71077-G* CONSOLE INSERT PLATE ......ovveveeeeeeeeeeeeeeeeseeeseeee s 1
183 | 35966-G** DECAL (CONSOLE INSERT PLATE).......ovuoveemeeereeesrieeeeeeseesessseeeeeee 1
184 | [IO78GUY POWER OUTLET (12 VOLT)...oovoicveeereeceoeeseseeesvees e 1
185 | [M@EULGIY RIVET, 5/32" X 7/16" LG ....veooveoreeeeeeeeeeeeeeeeeeesseeseees s e 2
186 | B36Z3TUL | DRIVE RIVET, 5/32" X 5/16" LG w.oooveoreeoeeeeeeeeeeneeeeeeeeeeeeeeeesesseeseseesesesneeeneone 3
187 | [IUBLGUN | WIRE HARNESS (POWER OUTLET) w..ooooveeoeeoceeeceeeeeeeeeeeseseeeseeessessesesseee 1
188
189 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 190 - 194) .....covoorvrrreerreerseesereneeone. 1
190 | PIG73GY HOUR METER ASSEMBLY ......ooovuoveeeveocioensessssessesesssssssessse s 1
191 | 74019-GO1 HOUR METER BRACKET .......ovvirveoeeeeeeeeeeeeseeeseeesseeeeeeeeee e 1
192 | pOISO-GA SCREW, #10 = 24 X 1/2" LG w.coooveeeveeeeeeseeeeeeeeseeeeseeee s 2
193 | 11098-G7 LOCK NUT, #10 = 24 ....ooooeooeeeeeeeeseeeeeeeeeeeees e 2
194 | [EII7=GUY WIRE HARNESS (HOUR METER)........ooveorveeeeeeeeeosesesseeeseeessssesessesnneens 1
195
196
197 | 71323-G* | WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 198 - 215, 218 AND/OR 226)..........coverveeerrreenerenressresrenn. 1
198 | [5838-G03 STRUT (DRIVER SIDE)........ovemeeeeeeeeeoeeeeseeieseeesesessseeeeseseseeeseeseneeeee 1
199 | [=838GU3 STRUT (PASSENGER SIDE) ........cvverveereeemeeeeseessseessssseesssesssssssses s 1
200 | [5376-GUY WIRE HARNESS (WORK LIGHT) ...ovvomvieceeeceeeseeeseeeeeeesseee e 1
201 | [FIZEGOZ BRACE -....ooceoeeoo oo 1
202 | [IZB3GOZ COVER PLATE w...oooooovoocvoe e 1
203 | [5Z30-GU] SWITCH HARNESS ......ooovioeeemeeeeeeeeeeseeseeeseee e 1
204 | 73522-G** CONSOLE INSERT PLATE ......ovvoveeeeeeseeseeeeeveeseeee e e 1
205 | B320L-GU3 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
206 | [F5365-GUY HARDWARE KIT (INCLUDES ITEMS 207 - 215).......cccoomrvererrerriesreerrenne. 1
207 | pUBBS-GA BOLT, 5/16 - 18 X 1 3/4" LG w..vooeeoreeereeeeeeeeeeeeeeeeeeeesseeeeeeeseeeneene 6
208 | DUBBU-GH WASHER, 5/16"........cvveoreeoereeeeeeeeeeeeeseeeeeeeeeeseeeseses e eeee e 12
209 | MEIZIGH WASHER, 3/8" X 1 1/4" ....ooevoeeeeeeeeseeeeeeeeeseesssesseeeseesse s 2

Service Parts Manual

Page J-14


.?sku=71078G01
.?sku=14601G10
.?sku=33623G01
.?sku=71081G01
.?sku=21573G1
.?sku=00150G4
.?sku=75117G01
.?sku=75838G03
.?sku=75838G04
.?sku=75346G01
.?sku=71294G02
.?sku=71293G02
.?sku=75430G01
.?sku=33201G03
.?sku=75365G01
.?sku=00685G7
.?sku=00660G8
.?sku=15121G1

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
210 | pIIOIGOY LOCK NUT, 5/16 = 18 ..ooeeooeveceeeeeveeeseeeesees s 4
211 | pUOYIBG3 ACORN NUT, 5/16 - 18 .....ooeoeorveeceeeeseeeeeeeeeseeesesee e eeseeneeseeeeee 2
212 | 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG.......ovveeereeveeeeeeereeeesseeesseseeeeeeeean oo 3
213 | PU3BIGH GROMMET ..o 2
214 | 16705-G3 SCREW, 1/4 = 20 X 3/4" LG....oorvvooeeeeeereeeeeeeeeeseseoeeesseeseseeeseenesenne 2
215 | [Z390-G4 LOCK NUT, 1/4 = 20 ..o 2
216
217
218 | PU3B3IGI WORK LIGHT KIT (INCLUDES ITEMS 219 - 224)........covvverereeerresnrreesnnens 1
219 | PUZ09GZ WORK LIGHT (RECTANGULAR) .........oorverrrreenrreeereeeseseseeeesseesnnnnns 2
220 | pUSEEG3 LOCK WASHER, 1/2".....covoeeeeeeeeseeeseeeeseeeeeeeee e 2
221 | pUS33TG NUT, 172 = 13 oo 2
222 | T3IGY LIGHT SWITCH ..o eeev e 1
223 | [T90ZGY TAB ADAPTER .......ovoorveeeeeeoeeeeeeseeeeeseseeseeseee e eees e eeesseeeseeeese s 1
224 | POUS3GY 16 GA WIRE (RED 5 3/8")......oovveeerveerereoseseeesseesssessssesssssssssas s 1
225
226 | pU3BEG3 STROBE LIGHT KIT (INCLUDES ITEMS 227 - 232) ....covvvorvvereeeseeenreane. 1
227 | pU39EE STROBE LIGHT w..ooooeoeeeeeeeeeeeeeeeeeeeeeee oo 1
228 | pU37IG3 SCREW, #10 - 24 X 1/2" LG .oooeveoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeere e 3
229 | 11098-G7 LOCK NUT, #10 = 24 .ooooovoeeeeeeeeeeeeeeeveeeeeeeseeeeeees s 3
230 | Z3I7G] LIGHT SWITCH ..o 1
231 | [790ZGY TAB ADAPTER .......ovoomvveoereoeeseseseseesssees oo ssssessessseses s 1
232 | POUS3GY 16 GA WIRE (RED 5 3/8")......oovvoereeeeeeeoeeeeeeseeeseeseeeseeneeeeeee s 1
233
234
235 | BOZZIGIT | HOLE PLUG ...ooiioooceeeeeeeceeeeeeeesee e 1

Page J-15 Service Parts Manual



.?sku=01109G01
.?sku=00918G3
.?sku=20367G1
.?sku=14390G4
.?sku=20383G2
.?sku=20209G2
.?sku=00566G3
.?sku=00533G1
.?sku=17317G1
.?sku=17317G1
.?sku=17902G1
.?sku=17902G1
.?sku=20053G1
.?sku=20053G1
.?sku=20385G3
.?sku=20394G4
.?sku=00379G4
.?sku=17317G1
.?sku=17317G1
.?sku=17902G1
.?sku=17902G1
.?sku=20053G1
.?sku=20053G1
.?sku=20271G10

ELECTRICAL

Service Parts Manual Page J-16



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

Page J-17 Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

Service Parts Manual

Page J-18




ENGINE AND MUFFLER

See

ELECTRICAL

CARBURETOR 8
AND CHOKE 9

Service Parts Manual

Page K-1



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72845-G01 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C)
(INCLUDES ITEMS 3-8, 10 - 20) ¢..oouuverceeoreesseecsssesssesssssssss s 1
2 [Z826G01 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)
(INCLUDES ITEMS 3= 6, 9 - 20) ...ccvvooveereeerreeeneesenseeesseseseesssessssensesessesnesenenes 1
3 P6626-G0]] TIMING BELT ..o 1
4 [Z908-GU]] TIMING BELT COVER ......ooocveeveoesesseeeseeeeseseeseesessseseeese s 1
5 P6631-GUT TIMING BELT COVER GROMMET .......ovvvorveieeeeeeeseeoeseeeeeees e 1
6 PE678-G0]) BOLT, M6 X 1 X 12 MM LG..ooreoerreeeeeeceooceesesesssssses s 3
7
8 72885-G01 IGNITION COIL BRACKET (295CC)........vveerveeerrererreeereeesesseesseseseensesnesens 1
9 [Z869-G01] IGNITION COIL BRACKET (350CC)........ovvuverererrreeessssnseesssesssssssssssessesonns 1
10 | 552353 SPARK PLUG (NGK BPRA4ES - RESISTOR) ........ovvoerreerreesriessissseenre 2
11
12 | [Z838G0] VALVE COVER ......oooovioreiereeeeeoeeeeeseseseesessneseseeesseseese s enese e 1
13 | [ZB76G0T VALVE COVER GASKET ......ooooooereeeseeeeseeeeeeesesessssssseesss s 1
14 | peB76-GUT FLANGED BOLT, M6 X 1 X 23 MM LG....oocvooveerreecreecreeeeeseeeseies e 6
15 | PBBULGo] OIL FILLER CAP....o.oooveecveeeeeeesees s 1
16 | 26720-G01 OIL FILLER 'O' RING ....oooveeeveoevesseeessessiessse s 1
17 | P659LGUoT 0TI = T = = OO 1
18 | PE7I0GOT OIL FILTER 'O RING .....oooevooeeeeeeseeeeeeeeeeeeeseee e 1
19 | PBBBUGUY BOLT AND WASHER, M6 X 1 X 12 MM LG ......rvvvmverrreecreeeeeesses e 3
20 | FZ3urGUy STUD, M6 X 1 X LIEMM LG ..o 2
21
22
23 | EBBZIGUT | MUFFLER w.ooooivoceeceoeeeeeeeees e ese s 1
24 | p553TGT EXHAUST GASKET ....oovoocveoeeoeeeeeeeeeeeeeeeees e 1
25 | 26827-GOL | NUT, M8 X L.25MM .....cooerveemrrercreosesessesesssesessssssssssssesssesessssssesssssssessssnesennnes 2
26 | p5B3ZG BOLT AND WASHER, M8 X 1.25 X 18 MM LG ......ovveorvereeeereeseresreseeeneen 1
27 | poa3sGy BOLT, 5/16 - 18 X 1" LG ..oovveoeeeeoeeeeeeeeeeeeeseeeseeeseeeeeeee s eseese e e 1
28 | pUSE5-GY LOCK WASHER, 5/16" ........oovvoeeeeieeeeeeeeeseeeseeeseeeeeeeesseees e enese e 1
29 | pusEZzH WASHER, 5/16" .....vvooeveerrereeseeeeseeesesesesssseesssssssasssesesessessesesssssansssasssassesas s 1

Service Parts Manual



.?sku=72846G01
.?sku=26626G01
.?sku=72908G01
.?sku=26631G01
.?sku=26678G01
.?sku=72869G01
.?sku=25523G3
.?sku=72848G01
.?sku=72876G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=72307G01
.?sku=74829G01
.?sku=25531G1
.?sku=25532G1
.?sku=00438G8
.?sku=00565G8
.?sku=00642G8

ENGINE MOUNTING

Ref Emt 6

Service Parts Manual

Page L-1



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z0T0-GOY | FRONT ENGINE MOUNT .....cooomvvemmeeeececeeeeeeseoee e 1
2 [ZOTEGUT | REAR ENGINE MOUNT ..o 1
3 pUZ63-G4 BOLT, 7/16 = 14 X 1 1/2" LG .ooroeoeeeeeeeeeeee e 4
4 pU566-G4 LOCK WASHER, 7/16" ......c.vvooreeeeereeeeeeeeseseeseseeseseesseeeseeeessesesseessesneenene 4
5 pU9ZZ-G3 WASHER, 7/16" .....cooooeeveeeeeeeeeeeeseeeeseoeeseeeeeseeeeseeesesessseeeses e eesssaeeseneseos 4
6
7
8 pUZZ8-GH BOLT, 3/8 = 16 X 2 3/4" LG w..veeovvoeeeeeeeeee oo 2
9
10
11 72044-G01 | MOUNT BRACKET ....oooooeeoeeeseeeeseeeeeeeseeeeseeeesesesenesessesnesseessne s 1
12 | pUBA3Gy WASHER, B/8" ......voooceeeeeeeeeeeeeeeeeeeeseeeseseeeeee e es s see oo enes s 2
13 | [IUYsGY LOCK NUT, 3/8 = 16 w....oocveeoeeeseeeeeeseeeeeeeeeseeeeseeeee e 2
14
15
16
17
18
19 | poa3UG4 BOLT, 3/8 = 16 X 4 1/2" LG w..voooeveoeeeeeeeeeeeeeeeeeeeeeesees e 1
20 | [BIZEGH WASHER, 1 1/8" X B/8" ......oooovveerreoeeeeeeeeieseseeseseeeeeseesssseeeeesssesssseseessssasenens 1
21 | FZOSUSGOY | PLASTIC WASHER, 2 1/2" X 5/8" .....ooeveoeeeeeeeeeeeeeeeeseeeeseeeeeeeeeees e e 4
22 | [ZOBLGOL | WASHER, 2 172" X 5/8" .....oocveerereeseeeeeeeesesoesesees s 2
23 | [ZOIEGOT | ISOLATION MOUNT .....ooiomiieeeeeeeeeeeeeeeeeeeeeeeeee oo 1
24 | FZOSITGOZ | WASHER, 2 1/2" X 11/32" ..oooooeeoeeoeeeoeseeeeveeeeoeeseseeeseseseess s 1
25 | [OYBTH LOCK NUT, 3/8 = 16 w...eoooeveeeceeseeeeeeeeeeeeeeeesee oo 1
26
27
28 | FZTITTOT | ENGINE GUARD........oooeoceeeeeeieeeeeseeeseeeeseeeeeseeseee e eeeeeseseeee s 1
29 | pUzE3EC3 BOLT, 7/16 - 14 X 1 /2" LG vvooveeeeeeeeeeeeeeeeeeeeeeeeees oo 4
30 | pUSEEGZ LOCK WASHER, 7/16" ......c.ovvoerveeeeeeeeeeeeeeeoeeeeeeeeseeseeseeeseeeeseeeeseeeseenseeseeee 4

Service Parts Manual


.?sku=72010G01
.?sku=72011G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2
.?sku=00922G3
.?sku=00428G6
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=00430G4
.?sku=15121G1
.?sku=72050G01
.?sku=72051G01
.?sku=72015G01
.?sku=72051G02
.?sku=11098G5
.?sku=11098G5
.?sku=72719G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pO9ZZG3 WASHER, 7/16" ......ooooovvooreeeeeeeeessooesseeeseeesseses s esss e 4
32
33
34 | pUEzTGh BOLT, 5/16 - 18 X 1 1/8" LG ....oorvveeeeeeeeeeoeeeeeeceeeeseeeseoeeesseses s 1
35 | 11098-G6 LOCK NUT, 5/16 = 18 ..cooeveoeeeeoeeeeeeeeeeseeeeeeeseeseseeseeses e eeessenesseeeseeneeseene 1
36
37
38 | [ZOBEGUL | ‘U BOLT, 7/16 - 14 ..o 2
39 | povZZG3 WASHER, 7/16" ......ooooevveoeeeoeeeeeessoessseseseesesseses s ssss e aseses s 4
40 | purEEGa LOCK NUT, 7/16 = 14 ..o 4

Page L-3

Service Parts Manual



.?sku=00922G3
.?sku=00922G3
.?sku=00439G1
.?sku=72035G01
.?sku=00922G3
.?sku=00922G3
.?sku=00734G1

ENGINE MOUNTING

Service Parts Manual Page L-4



FRONT SUSPENSION/STEERING

— __— : })// ///‘:;}

A/:ijtj ///////// «\

*° \?\// \\

I\-I/-Ircsj(j::ls 25 ) —
% Only  27* &M (
26 IT:arrt rgf
Front of Vehicle ame

3 - Includes Items 4 -10
7 - Includes ltem 8
14 - Includes Items 5 - 10, 15

*NOTE: Tie Rod Not
Shown for
Clarity
Ref Fss 21-1

Page M-1 Service Parts Manual



FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

41 - Includes Iltems 42 - 45, 48 - 53
49 - Includes Items 50 - 53

66 - Includes ltems 67 - 69

71 - Includes ltems 72 - 74

79 - Includes Items 80, 81

98 - Includes Items 99 - 103

Ref Fss 21-2

Service Parts Manual Page M-2



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZBO0GOD | FRONT AXLE w.oooovooeceooceesesocseosssessssssss s essse s 1
2
3 [092ZGU3 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10).....oomvrereeemeeoeseeeseesessessssesesesessessssesesssseseesessesesneens 1
4 [092Z-GU3 SPINDLE ASSEMBLY (PASSENGER SIDE).........coocovvvrererrreerreesrererre. 1
5 P5126-GT] GREASE SEAL .....ooooorveoeeeeseeeeeeeeeeeeeeese e s assse s 1
6 BUBYIZ-GT] ROLLER BEARING AND RACE ASSEMBLY ..........o.oovvireerreereeeseeeenee. 2
7 [0895-GUT] WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)...... 1
8 [9862-G] LUG BOLT, 1/2 - 20 X 1 7/32" LG..oorvererveereeeereeeeeeneeeeeeeeneeeeseeesseneee 4
9 12093-G1 SLOTTED NUT, 1 = 14 .oooovoeeeeeeeceeeeseseeese s 1
10 | po7I8Gy COTTER PIN, 5/32" X 1 3/8" LG ..ovveoveereeeeereenseeseeeessseseesssesssss s 1
11 | [Z9rsZ SPINDLE CAP........orvoomeeeeeeeeeeeeeeeeeeeeseeeee s seeee s e e e e seese s 2
12
13
14 | [UB7Z3GU3 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15)......ecrvveeeveesresemeeensesensesssssessseessssssssesseseesesnesesnenes 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .........vorverereoeieenseesssessiesseessoe 1
16
17
18 | pUZU7GH BOLT, 1/2 - 13 X 68" LG .vvoooveooveoeeeeeeeeeeeee s 2
19 | pUSBUGY WASHER, 1/2" ....oovoocveeeeeeeseeeeseee s 4
20 | FOZZEGOT | KING PIN TUBE ....oioveoceeeceeeeeeseceseeeeeeeesee e 2
21 | [O75ZGO0Y | THRUST WASHER (STAINLESS STEEL)...oivmirveeceeceisesessssssesesssesseessssnnnns 2
22 | [MZ390-GH LOCK NUT, 1/2 = 13 .ooeooeceeeceoees e 2
23
24
25 | 70928-GO1 | SHOCK ABSORBER........cccosmimicreresesesesssisssiosssssssosssssssssssssssssssesssessssssssnon 2
26 | [FUBUTGOY | SHOCK ABSORBER BOOT .....ooooiovieeeeosieisseecseseeseesesesessssssssseessssssessesssnennn 2
27 | BIE3TGH WIRE TIE oooocvooeveeeeeeeeoesee e eeess oo enese s 4
28 | [MUa3TCY SHOCK ABSORBER WASHER ........coviiveereeeeeeieeeeseeoeeeeeeseeseeeseseseeseeenenes 8
29 | MUI9EGTH RUBBER SHOCK ABSORBER BUSHING ..........co.ovvereeeeeeeeseeseeesses e 8

Page M-3

Service Parts Manual



.?sku=74600G02
.?sku=70942G03
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | pUS3ZGH NUT, B/8 = 24 ..o 4
31 | MOUZZGOT | VINYL CAP...oooieoeeeeeceeeeeeeeeeeeeseeeeeseeesseeeseeee oo 4
32
33
34 | [UBBAGU3 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............... 2
35 | FOUIBZGOT | SPRING PLATE w..oooooocoeceeeeeeoeeeeeeeeeeeeeeeeeseee e eeee e neeene e 4
36 | pUZE3Ca BOLT, 7/16 - 14 X 1 /2" LG ovoooeveeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 2
37 | por3EGh LOCK NUT, 7/16 = 14 ..o 9
38 | pUZB3GH BOLT, 7/16 - 14 X 1 3/4" LG .ooooevoeeeeeoeeeeeeeeee oo 9
39
40

41 | [@BU5GOY | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 45,48 - 53) .| 1

42 | [ZBUZGUY RACK EXTENSION ......ooevoereeeemeeeeeseeeeeseeseseeeeseeeesseeeeees s seeseenessenese 1
43 * JAM NUT, 172 = 20 1
44 | 70675-G01 RACK BOOT .....oovooooceeoseeoeeeseessssesssesese s ssse s 1
45 | E7EI8GY WIRE TIE woo.vooovveoeeeeoevcoe e eesss s 1
46 | [ZATEGA WIRE TIE ooooceooeeeeeeeeeeeees e s 1
47

48 | [UB3BGUY PINION SEAL w..ooovooevoeeeeeeeeeeesee e eseses e 1
49 | [UBIEGUY RACK BALL JOINT (INCLUDES ITEMS 50 - 53) .......oorvrerrreoerreonreeenneennne 1
50 | BUBAIGIH RUBBER BOOT .....oooooveeocveoseeeeeeeeeeseeeseeseeeeeee e 1
51 | BUZ09GZ SLOTTED NUT, 7/16 = 20.......ooeveeeeeereeeoeeeeeeeeeeseseeessesssseesese s 1
52 | [MU3BTG3 COTTER PIN, 3/32" X 1" LG ..ooevoeeeeeeeeeoeeeeeeseeeeee e eeeeeeeneeeenee e 1
53 | [U3BIG3 GREASE FITTING, STRAIGHT ..o 1
54

55 | pU464-GH BOLT, 7/16 - 14 X 2 3/4" LG .o.ooevoeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeessenes e 2
56 | DIOBB-GOL | BOLT, 7/16 - 14 X 3 1/2" LG weoevooeeeeeeoeeeeseeeeeeeeeeeeeeeeeeeeseseeeee oo 1
57 | EUBBZEGUT | SPACER ... iiceoeeeeeeeeeeeeseeeeeeseseseees oo ses e esesee s s s 2
58 | EOUBBZGOT | SPACER (SHORT) ....ooooioeioceeeieeeeeeeeeeseeeeeeeeeeeeeeseeeesesesesses e 1
59 | pUS3ZGY NUT, 7716 = 14 ..ooooooeveeeeeeeeeeeeeeeee e 1

Service Parts Manual


.?sku=00532G6
.?sku=10044G01
.?sku=70664G03
.?sku=70163G03
.?sku=00463G4
.?sku=00734G1
.?sku=00463G6
.?sku=74605G01
.?sku=74602G01
.?sku=17618G1
.?sku=12416G2
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G03
.?sku=70667G03
.?sku=70667G03
.?sku=70667G03
.?sku=00532G7

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 | DUSBU-GZ FLAT WASHER, 7/16" ........oovveoreveeeeooeeeeeeseseeeeseseeeses e 4
61 | pO73aG LOCK NUT, 7/16 = 14 ..o sees e 3
62
63
64 | EOBOZGOY | STEERING SHAFT ...ooooooeeeeeeceeeeeeeeseeeeeeeeeese e eesesese s 1
65
66 | [O758-G0§ | STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) .....ovoorreerrreeereerenneennn. 1
67 | [UBIO=GOI STEERING COLUMN .......oorvvoreeeereeeeeeeeeeeeeeeeeeee e 1
68 | EB5BIGUI STEERING COLUMN BUSHING...........ovvecrreceeesreeeeseenesesseseseeseneseene 1
69 | pIOZZGO SCREW, #6 - 20 X 5/16" LG ....cvveocveerereeeeeeeseeeesessesseeseesesessseeee s 1
70
71 | [U758GU4 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) ....ovorrerne.. 1
72 70610-G02 STEERING COLUMN ......oorvirereerereseseeeeeeees e seeesseeesesseees e 1
73 | EB5BIGO STEERING COLUMN BUSHING...........ovverveeeeeeneeeeeseeeseeeeneeeeeeeeeeeeeee 1
74 | pIOZZGOD SCREW, #6 - 20 X 5/16" LG ...o.cvvvoeveerereoseseessoeesessssssessesssessssesss s 1
75
76 | DIOUBGUN | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK .....oovveoveeereeeeeeeeseeeeee 4
77 | poBTEGH LOCK WASHER, 3/8"........vvorveoeeeeieeeeieeeesseesseoessesesesessseeseessssesseessesnsseseesenenes 4
78
79 | FUSBUGUY | INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81).......oo.rvveereeereeeeeereenneens 1
80 | pIOSGUY BOLT, M8 X 1 1/4" LG ..oooveeeeeeeeeeeeeeeeee e 2
81 | pUSBEEGY LOCK WASHER, 5/16" ......covvvoeeveeeeereeseseessseeesssssssesssessesesssesssesesssssses 2
82
83 | FO7EIGOT | RETAINING RING (INTERNAL) .....omvoeeieeeeesseeceeeeeseesseseseesseesseesseesese oo 1
84 | [UBBEGUY | RETAINING RING (EXTERNAL) .....coimveeieeeeeeeeemeeeeeceeeeeseenesesesseesssensseenese 1
85 | MBIZGY BALL BEARING .....ooovooeeeeeeeeeseeeeeesoeseseeseseeeeseessessse e seesss s 1
86 | FUBBTEGUT | WAVE WASHER......o..oioocoeoeeeeeeeoeeeeeseeeseeeese e eeseeee e e sse s nenes 1
87 | 71146-GO1 | STEERING WHEEL ....ooooiveoceeoceeeeeeeeeeseeeese oo eseeesseeeseseeses s s eneesnesennnes 1
88 | [IA7GUY | STEERING WHEEL COVER ....oovooiceeoeeeeeeeoeeeeeeeeeeeeeeeeesee e 1
89 | EABIZEGUY | LABEL (E-Z-GO) ..ooooieeeoeeeoieeeeieeeeeeeeeeeeeeeeeeeeeeseeeeee s esse e 1

Page M-5 Service Parts Manual



.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70758G05
.?sku=70610G01
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=70758G04
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=71147G01
.?sku=74815G01

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
90 | [EISEGUT | LABEL (CUSHMAN).......oivooeeeeeeeeeeecseeseeeeseseeseeoes e 1
91 | FIUZBGOY | STEERING WHEEL ....oooocoeeceeceeeeeeeeeseeesseeeeee oo 1
92 | FITEUGOT | CLIPBOARD........c.oioeeeeeeeeeeseeeeeseeeeeeeseeeseeesseeeseaesees s eeese s nnnes 1
93 | EITATGOT | HUB COVER .....ooovoceeeeeieseeeeeeeeeeeeeses oo 1
94 | M@390-G3 LOCK NUT, 5/8 = 18 w....coeveeeeeeeseeeeeeeeeeeeeeeeeseeeeseeseeeees e eeess e 1
95 | EBIOTGOT | LABEL (JACOBSEN) .....oiioieeeceeeeeeeeeeeseeeseeeeeeeseseeseeseseseseseeees s nnnes 1
96
97
98 | [ABUAGUY | TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) ...ovooceeesreeeseeeeeeeeneeenan. 1
99 | [FUBITGUR THREADED ROD (24" LG) ....oovvveoeveereeeeoesereeseoeseseeessseesneseesesseseseesesesene 1
100 | [O9UZGUT TIE ROD END (LEFT HAND THREADS) ........ovvocreeeeeeeeeeeesesnereenessnenes 1
101 | pIOBY-GUT JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).........ccoooerrerrereerernnees 1
102 | [U90ZGUZ TIE ROD END (RIGHT HAND THREADS).........rvveereeeeeeeeeeseeeeneeseseesennens 1
103 | DIUEY-GUZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ..........ccooooorrrreerrreenne.. 1
104
105 | pO734GY LOCK NUT, 7/16 = 14 cooooeoooeeoeeeeeeeeeoeseveeeesee e 2

Service Parts Manual

Page M-6


.?sku=74954G01
.?sku=71948G01
.?sku=71950G01
.?sku=71949G01
.?sku=14390G2
.?sku=28909G01
.?sku=74604G01
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FUEL SYSTEM

Front of Vehicle

Carburetor

To Crankcase
Pulse Fitting

Ref Fsy 6-1

Page N-1 Service Parts Manual



FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [2092-G0Y | FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .......oovvoreeeeeeeeeeeeenereea 1
2 [ZZBZTUY | FUEL TANK CAP....oooomoieeeoeeeeeeeeeeeeeoeeeeeeeeeeeeeee oo 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER ........oivureeeereeeeseeeseeeeseeeeessseseseeseseneneneens 1
4 [ZZ30GUY | SCREW, #6 - 32 X 1/2" LGurvoeocveeoeeeeeeeoeeeeeeeesee oo 2
5 gU048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET ..o 1
7 [ZZ32-GU]] SCREW, #10 = 32 X 3/4" LG ..oorvoeoeeeeeeereeseeeeeseeieseeeseseeeeeseseseeneseenesesaee 5
8
9 [2092-G0Z | FUEL TANK (FOR ELECTRIC FUEL GAUGE)......o.cooiveimreoeeeeeneseeseseensssee. 1
10 | 00438-G1 BOLT, 5/16 - 18 X 1 1/8" LG ....ooovveeeeeereveeeeeoeeceeeeeeeeeeoeeeeseseseeees e 2
11 | 00559-G8 WASHER, 5/16" .....ovooeveereereeeeeeseeeeesesesesessssesseessseesseseessssesesse s snesesssesseensenns 4
12
13 | 11098-G6 LOCK NUT, 5/16 = 18 ..coovveoeeeeeeeeeeeeeeseeeeeeeseeseseesesses s eeesenes e 3
14
15 | [@Z099GY FUEL TANK CAP WITH GAUGE
16
17 | [BZ87GY FUEL PICK UP TUBE ...oovoooeeeeeeeeeeeeeeeeeeeeeee oo 1
18 | FZUBATUL | FUEL FILTER wooooooooceeoeeeeoeeeeeeeeeee oo eese e eeeeeeeseneeeneens 1
19 | [a70Gy FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)........ovvverrreererererrreeereeene. AR
20 | MBZIZGT CLAMP ..o eees e 5
21 | EZBIZGOI | FUEL PUMP ..o 1
22 | pUIIZTCH SCREW, 1/4 - 14 X BI8" LG..ooovvooeveoeeeeoeseeeesessessseesssesessesese s sesseasssssesens 2
23
24 | [7E7TOGY FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK).........ovvreerrreerrreerreereeerreane. AR
25 | [CEICEGA HOSE CLAMP, 1/4" .......oovooeeeereeeeeeeeeeeeoesevee e 3
26 | EZIBIGUY | TUBING, 1/4" 1.D. X 1/2" O.D. (BULK) ..eovoooeeeeceeeeeeeeeceeeeeeeeseseesessesesseene AR
27
28 | [7EIBGY WIRE TIE ..o eeee e 3
29 | pEZZBUGH VINYL TRIM = BLACK, (BULK) .....ovooeeeoeeeemeeeeeeeeeseeeeeeeeeeeeeeeeee s AR
30 | P6Z59GUY | LABEL (UNLEADED GASOLINE ONLY) ..oorviooceeereeeoseeeeneeeeeseeeeeseeeeeeeenneee 1

Service Parts Manual


.?sku=72092G01
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=72092G02
.?sku=14099G2
.?sku=18287G1
.?sku=72084G01
.?sku=17470G1
.?sku=17470G1
.?sku=18292G1
.?sku=72873G01
.?sku=00114G6
.?sku=17470G1
.?sku=17470G1
.?sku=11391G4
.?sku=27183G01
.?sku=17618G1
.?sku=22280G1
.?sku=26459G01

REAR AXLE

20

Ref Rax 6-1

1 - Includes Items 3 - 23

Page O-1

Service Parts Manual




REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3520G0] | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ooooovooceeeeeoesvessiereeenes 1
2
3 P6823-G01] FLANGED BOLT, M8 X 1.25 X 100 MM LG......covveervecreeeeeeseeeeseeseeeeee 5
4 P6822-GU]] FLANGED BOLT, M8 X 1.25 X 110 MM LG ......ovvvvevercreenreesreeneies s 2
5 * BOLT, M8 X 1.25 X 146 MM LG......cvvorererceeeeeesseeseeesseeeseesssessses s 2
6 [2052-G0]] FLANGED BOLT, M8 X 1.25 X 130 MM LG......covvverveceeeeeeeseeee e 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM .......orvoomrercreeeeeseeeeseeessesssessse e 12
8 P6768-G01 OIL CHECK PLUG .....oovvoocveeeeeeeeeeeeeeeeieee e 1
9 P6769-G0]] GASKET, 8 MM.....ooovoovoeecioaeseseses s sses s 1
10 | BBr70-Goq OIL DRAIN PLUG ..o 1
11 | EerrI=sun GASKET, 14 MM ......ooooooveoeeeeeeoeeeee e eeeees e 1
12 | Eer7Zsun OIL FILLER PLUG w..coovcooeeeeeeeeeeeeee oo 1
13 | PerBIGun INPUT SHAFT SEAL ...oocovorveocveeesesseseseeseeessesessees e sessssasses e 1
14 | P6762G0n SHIFTER SHAFT SEAL.......ooveomveeeeeeeseeeeeseseesseessseesessess s s 1
15 | 2259507 AXLE SHAFT SEAL ..o.oooieveoeeeesessssesssessessssssssessssssssssssssssss s 2
16
17 | 223950l AXLE TUBE (DRIVER SIDE).......ovvuerveecreoseeeieeseeeeeeseesesseseseeesssseseseesesnenes 1
18 | [ZZa8Gul AXLE TUBE (PASSENGER SIDE) .......vvereeeeeeeeneeeseeeeseeesseeseeseseenensneees 1
19 | [Z056-GO7 AXLE SHAFT (DRIVER SIDE).........ovveereeeereesreesssesssessssssssesesssssssosssoons 1
20 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE) ......c.cvvuvveoeeeeeeeeseeeeeseessesssseseseenneons 1
21 | 26814-G01 RETAINING RING ........ovvovoeieeeeeeeseeeeeeeseeeeeeseee s eseee oo 4
22 | pBBILGUY BALL BEARING w...coovvoeveeeeeseessseessesessses s sss s 2
23 | FZZeUGUY FLANGED BOLT, M10 X 1.5 X 23 MM LG......ooorvermrrecreeeeeeeeee e 10
24
25
26 | 72017-GOL | AXLE BRACKET ...vvvoecveeceecieeessesessesssesseesseesese s ssesesne s sse oo 1
27 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......cirremererreeeseeesreeceeeeeeeeseeeseseseeeseeeesseeseeseesenenes 2
28 | FBUZBGUI | SPACER, 1/2"....coooioeoeeeoeeeoeeeoeeeeeeeeseeeseeeeseesese e eneeeseseeee s enenanenon 1
29
30

Service Parts Manual Page O-2


.?sku=74520G01
.?sku=26823G01
.?sku=26824G01
.?sku=72052G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=26762G01
.?sku=72259G01
.?sku=72249G01
.?sku=72248G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=75048G01

REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [Z3Z7G0Y | DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 32 - 33) ....ccoonveev. 1
32 | 72349-G01 DIFFERENTIAL SKID PLATE ........oovooevoeceeeeeeeseeeseeees e 1
33 | pBBZAGUY FLANGED BOLT, M8 X 1.25 X 110 MM LG ......orvoorvecreereeseeee e 2

Page O-3

Service Parts Manual



.?sku=72347G01
.?sku=26824G01

REAR AXLE

Service Parts Manual Page O-4



REAR SUSPENSION

Ref Rsp 21

Service Parts Manual

Page P-1



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 72618-G02 U BOLT, 378 = 16 ..eetiiiiiiieeee ettt ettt e e e e e e e e et e e eeaaeeaeeas 4
3 pUS60-G1] WASHER, 3/8" ......ovoieieieiiie sttt 8
4 [CT098-GY LOCK NUT, B/8 = 16 ..ot saesaes st 8
5 [[2345-G03 LEAF SPRING SET (REFRESHER) ........ccuiiiiiiiiiiieiieee e 2
6 [OZILGUY | FLANGED BUSHING ......oooiiiiiiieiesiiee ettt 12
7 [4158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG.ccoiiiiiiiiiitiieeee et 2
8 [ZZ62-G1 LOCK NUT, B/8 = 16 w.eoeoveceeeeeeeeeceeeeeeseeeieeeeeee et saesee st 2
9

10 MOUZZGUI | VINYL CAP...ooiioiiiceeceeee et 4
11 FOZBIGUZ | SPACER ..ottt ettt 4
12 pUB65-GY BOLT, 3/8 = 16 X B3 1/2" LG w.oovvveeieieeieieese e 4
13 [OZI0GOZ | SHACKLE PLATE ..ottt 4
14 [CT098-GY LOCK NUT, 3/8 = 16 ..o seseee et 1
15

16 [OZZBGUL | SHOCK ABSORBER........cccciviiiiiteieeiecieiiese s ses s 2
17 [0435-G1 WASHER (SHOCK ABSORBER).......ciiiiiiiiiiiee e 8
18 [UI94-G1 RUBBER BUSHING .....coouiiiiiiiiiiicie et 8
19 pOU537-Gq NUT, B/8 = 24 ..ot 4
20

21 [UZ9ZGUI | RUBBER BUMPER .......cocooiitiiiiiteieieciei e 2
22 D0968-GO1 LOCK WASHER, 10 MM ...ttt e e 2
23 DO97Z-GUT | NUT, MO0 X 1.5 ..ottt 2

Service Parts Manual

Page P-2


.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74345G03
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=10044G01
.?sku=70289G02
.?sku=00665G9
.?sku=70290G02
.?sku=11098G5
.?sku=11098G5
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70492G01
.?sku=00968G01
.?sku=00974G01

REFRESHER UNIT

Front of Vehicle

\C ¢

REFRESHER UNIT MOUNTING
FRAME AND SEAT BACK SUPPORT

WINDSHIELD, MIRROR AND
TOP MOUNTING PLATE

RefRfi 21-1

Page Q-1 Service Parts Manual



REFRESHER UNIT

Item 1 Is Refresher Unit Complete

- 68/j:

69

Front Strut—|

ltems 53 - 60 not shown

Page Q-2

Service Parts Manual



REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of
* Indicates a component that is not available as an individual part.

the product.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74434-G01 | REFRESHER UNIT (COMPLETE) (INCLUDES ITEMS 3 - 49).....ccccovvvvrrrennns 1
2
3 B5790-G01] BRACE ... eeeeeeeeeeeeeeeee e 2
4 pUZ30-GZ BOLT, 5/16 - 18 X 2 1/4" LGovrveoeveocreeereeeeesesesseesseeesssseseessseesssss s 4
5 pU905-GY LOCK WASHER, 5/16" (BLACK) .......cvveerrereeemseresreesssseseesssessissessss e 4
6 11098-G6 LOCK NUT, 5/16 = 18 .....veoveerceeeeeeseeeeeeeeseeeeeeseeeseees e eseeee e 2
7
8 [32ZIG0] REFRESHER UNIT MOUNTING FRAME (FRONT) .......ovvvorveeereeeieeeeane. 1
9 [3392-G0]) ENGINE ACCESS DOOR........oorvvarreeesesessesesessseesssssssssssessse s 1
10 | B3IZL=G0g ACCESS DOOR HINGE ......ovooeveorvieeesessesseeeseessessseesesees s 1
11 | pUIUEGH SCREW, 12 - 24 X 3/8" LG ....eooeveeeeeeeeeeeeeeseeeeeees e 4
12 | pozIEsy BOLT, 1/4 - 20 X 1/2" LG.ovveoeeereeeeeeeeeeeeeeeeeeseeeseeees e 4
13 | pUBILEGZ LOCK NUT, 1/4 = 20 ..occveoeeeeeeeeeeeseeeeeeeseeeeses s 4
14 | [U570-GIg RIVET, 5/32" (STAINLESS STEEL) ....covvooeeeeeeeeeeeeeeeesseeeeeeeesessseseeee e 2
15 | 11098-G6 LOCK NUT, 5/16 = 18 ..vvveeeeveroceseeeesssseesssesssssssessssesssesssssssses s 2
16 | (1535607 REFRESHER UNIT MOUNTING FRAME (REAR)..........ccoooorvvervrsrierreone. 1
17 | 74389-G01 SPACER ....ooveoeeeeeeeeeee e 2
18 | puaZrcy BOLT, 3/8 - 16 X 2" LG.oooeeeoeeeceeeceeeeeeeeeeseeeseee e 4
19 | 00439-G8 BOLT, 5/16 - 18 X 2" LG.oorvoeoeererreocreoeeseesesesesssessees s s 2
20 | 00559-G8 WASHER, 5/16" ......veoveeereerseeeeeeeessesessesessessseesssesssesssssessssssesessssesessessnsnes 4
21 | 11098-G6 LOCK NUT, 5/16 = 18 .....eeoveerceeseeeseeeeeeeeseeeeeeseeeseeessseeeeeeeees e 4
22
23 | 74387-G01 SEAT BACK SUPPORT (DRIVER SIDE) ..........vvvrveecrieereeseeenseeseeeeeree 1
24 | 74387-G02 SEAT BACK SUPPORT (PASSENGER SIDE).........ovvvreeeereesrierreieerennes 1
25 | [ZE33G0Y SIDE COVER ......ooocveevvtsseesseeesiseses oo sesses s 2
26 | poa38GY BOLT, 5/16 - 18 X 1" LG...orvveroceeeeeecroeeeseessees s 4
27 | 00559-G8 WASHER, 5/16" .......ooveoreeoeeeeoeeeeeeeeesseesessesseeeseeseseese e eeeenssseneeaneens 4
28 | 11098-G6 LOCK NUT, 5/16 = 18 ....veeeeerceereeesreeeeeeseseesesseeseeesssseeesessssseseseeeneenees 4
29 | 75045-G04 FRONT STRUT ..o.oooeeireeoeceeeceeees e es s 1
30 | FEUEEGUY SPACER ....oovooeeeeeeeeeeeee e 2

Page Q-3 Service Parts Manual



.?sku=35790G01
.?sku=00440G2
.?sku=00905G8
.?sku=74421G01
.?sku=74392G01
.?sku=33121G01
.?sku=00106G6
.?sku=00414G5
.?sku=00891-G2
.?sku=10570G10
.?sku=71545G01
.?sku=00427G8
.?sku=74433G01
.?sku=00438G8
.?sku=75048G01

REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pUgUsGY LOCK WASHER, 5/16" (BLACK) ........cvveerrerreersesesseesseessesssssessses s 4
32 | puBTEGT WASHER, 3/8" X 1" w...veoeveeeeeeeeeeeeeoeeeseseseesesesseesseessseseeseeesesee s enesessessnenes 6
33 | pIO3=GOR BOLT, 5/16 - 18 X 2 1/2" LGovveooveoceeeeeeeeeeeeeeeseeeseees e 4
34
35 | ME7U5GH BOLT, 1/4 - 20 X 1 1/2" LGoovoveoeveeeeeeeeeeeeeeeeesseessees s 2
36 | pUSEIGY WASHER, 1/4" ..o 4
37 | pUBIL3 LOCK NUT, 1/4 = 20 ...cceeoeeeeeeeneeeeeeeeeeeeeeeeseseeeseses e 2
38 | 74191-G01 TOP MOUNTING PLATE ......ovocveeereeeeeeeeeeseeeeseeesseeeseeseeseseesssneseenessnenes 1
39 | 36002-GO1 DECAL (WARNING) w...ocovovvercernesesssseesssesssesss s sse s 3
40 | BBISLGUY DECAL (WARNING) ...oovovverceeasesesssseeseesseesss s 1
41 | [EZZGUY MIRROR, 6" ......ooveoreeoeeeeseeeeeesseseseeseeeeseesseses s sesessesensesesseseseee e 2
42 | 74203-G01 MIRROR MOUNTING BRACKET .......ovorveeeoneeeseeeeseeeeeeeeeee s 2
43 | [FBUZEGU3 WINDSHIELD ..o 1
44 | [MBIU5GH BOLT, 1/4 - 20 X 1 3/4" LGooorveoeveeeeeeeeeseeeeeeeseeessses s 4
45 | 72147-G01 RUBBER GROMMET ......oooomvemrreesissssssssessssesssse s sssss s 4
46 | 23726-G7 SPACER ...oooveoeeeeee s 4
47 | pUBBOGA WASHER, 1/4" .....oooevoeeeeeeeeeeeeeeeeee e enes s 8
48 | pUBILGA LOCK NUT, 1/4 = 20 c...ooeoeeeeeeeeeeeseeeeeeeeeeeeesee e 4
49 | [FBIZAGUY BUMPER ........ooorieocreeeeesseeeeeessesesss s 2
50
51
52 ITEMS 53 - 60 NOT SHOWN
53 | FZZZEGUT | SIGN BOARD........oooecoeeeeeeeeeeeeeseeseeeseeeseeesseeeeseeeseeeseses s s 2
54 | FB7I3GOL | CONDIMENT TRAY ...ooooiiiioiieeceieceeseseeseeesseeeeseseseseseseseeeseessees s enesseneens 1
55 | FBZ9ZGUL | BOTTLE CADDY ...oomoioooieeosieecsieesisesessssssssssssssessseses s 1
56 | FB795GOY | CASH DRAWER.........coioiceeecieecsesesessssesssesseesesssssesssssesss s esssss s sse s 1
57 | FBE7I5-GOT | MINIBOTTLE CARRIER......cooooieioceeeieeeeeeesseeseeeeeeeeseesesees s eeees e 1
58 | FBTIZEGUT | HUMIDOR ....oooooceeeeeeeeceeeeeseeeeeeeeee oo 1
59 | FB798GUY | CREDIT CARD MACHINE MOUNT .....oooovieieeereeeeeeeeseeseseeseeeeseessee oo 1
60 | FEBITGOT | FOOD WARMER........ooooceeemeeeeseeseseesesessesesseeeesesesesesesesenesesesesse s 1

Service Parts Manual


.?sku=00905G8
.?sku=00879G1
.?sku=01035G02
.?sku=16705G5
.?sku=00559G7
.?sku=00891-G2
.?sku=00891-G2
.?sku=35991G01
.?sku=74202G01
.?sku=75021G03
.?sku=16705G6
.?sku=00660G7
.?sku=00891-G2
.?sku=00891-G2
.?sku=75124G01
.?sku=74346G01
.?sku=75793G01
.?sku=75794G01
.?sku=75795G01
.?sku=75796G01
.?sku=75797G01
.?sku=75798G01
.?sku=75891G01

REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 THE FOLLOWING SERVICE PARTS AND ACCESORIES ARE AVAILABLE

FROM 19TH HOLE MARKETING, INC, 400 E. COMSTOCK DRIVE,

CHANDLER, AZ 85225, PHONE: (480) 497 - 8280
62 |EZRAMIO064 | CANOPY ..ottt e et e e e e e e e e e 1
63 |H1092 SELF TAPPING SCREW, 10MM X 1/2" LG ...coiiiiiiiiiieiiiieee et 40
64 |EZRAM10060 | CANOPY FRAME (REAR) ..ottt et e e 1
65 |EZRAM10061 | CANOPY FRAME (FRONT) ...ottiiiiiiiiie ettt sitieee et ee e e st e e e st eessenbeeee e e e 1
66 |H1075 BOLT, 174 - 20 X 2" oottt ettt nnne e 7
67 |H1077 BOLT, 1/4 - 20 X L 1/4" LG .eeiieee ittt ettt et 2
68 |H1079 WASHER, L/A" ..ottt e e 18
69 [H1078 LOCK NUT, 1/4 - 20 ...ttt sttt e e e e 9
70
71 |H1083 BOLT, 5/16 - 18 X L 1/4" LG .ettiieiiiiiiee ettt 4
72 |H1019 WASHER, 5/168" ...ttt 8
73 |H1017 LOCK NUT, 5/16 = 18 ....eeiiiiiiiiiieee ittt ettt 4
74 ITEMS 75 - 106 NOT SHOWN
75 |EZRAM10033 | COLD STORAGE DOOR, FRONT ......cociiiiiiiiiiiiiii s 1
76 |EZRAM10037 | COLD STORAGE DOOR, REAR ...ttt 1
77 |EZRAM10041 | CONSUMABLE ICE DOOR .....cottiiiiiiiiieiiiiiiiiii ettt e e 1
78 |EZRAM10022 | CANOPY UPRIGHT ..ottt e e e e 1
79 |EZRAM10069 | HOSE MOUNTING BRACKET .....oiiiiiiiiiiiiiiiii e 1
80 [H4007 COMPRESSION HINGE ...t 1
81 |EZRAM10075 | TRASH DOOR HINGE ......cootiiiiiiiiiiee ettt neneee e e 1
82 |B6001 TRASH BIN ..o 1
83 |H4008 TRASH DOOR LATCH ..ottt 1
84 |EZRAM10045 | TRASH DOOR COMPARTMENT .....cotiiiiiiiiiiiiiiere it 1
85 [M6003 DOOR SEAL GASKET ...ttt 1
86 [H2006 LOCK (COLD STORAGE DOOR) .....ceiiiiiiiiiiiiiiiiie et 1
87
88 [EZRAM10069 | HOSE MOUNTING BRACKET .....ooutiiiiiiiieeiiiiiiiieieee et 2
89 [H5012 SPIGOT VALVE ...ttt 2

Page Q-5

Service Parts Manual




REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
90 H5000 DRAIN HOSE, 36" LG .....ciiiiiiiiiiiiiciiciiii e 1
91 H5007 HOSE ADAPTER, 3/4" X 1/2" ...ttt 2
92 H5006 COMBINATION ELBOW ...ttt 3
93 H5005 COMBINATION TEE ..o 1
94 H1070 HOSE CLAMP ..ot 1
95
96 B10000 TOUCH UP PAINT REPAIR KIT ...t 1
97 [EZRAM100010| DOOR ACCESSORY MODULE (LEFT)...cuutiiiiiiiieieiiiiiiee e 1
98 [EZRAM100012| DOOR ACCESSORY MODULE (RIGHT) .iiciiiiiiiiieeiiiie e 1
99 H4009 LOCKING LATCH ....oiiiiiiiii e 1
100 [B9001 CUP DISPENSER ....oiiiiiiiiiiiei ettt e e e e e s 1
101 [B9002 CUP DISPENSOR COVER RING .....ccitiiiiiiiiitiiieeeeee e 1
102 B9003 CUP DISPENSOR COVER SPRING .......ccoiiiiiiiiiiiiiice s 1
103 B6011 AIRPOT, 3.75 LITER (STAINLESS STEEL) .....oovviiiiiiiiiecceee 1
104 EZRAM100020 [ AIRPOT RACK ASSEMBLY ....oiiiiiiiiiiiiiii et 1
105 H600 DOOR HINGE (STAINLESS STEEL) ....oeiiiiiiiiiieeee e 1
106 M1002 CUSHIONING ADHESIVE TAPE ....ooiiiiiiiiit e 1

Service Parts Manual

Page Q-6



SEATING

15 - Includes ltems 16, 17
23 - Includes ltems 24 - 32

16
18

e

17

Front of Vehicle

Ref Sea 21-1

Page R-1 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZZ6-GO | SEAT BACK SUPPORT .....ooouvieieveecseeesesesses s 1
2 pU715-G2 BOLT, 5/16 - 18 X 13/16" LG w..eooeveoeeereeeceeeseeeeeeeeeeesesssesesesseessse s 1
3 pUZ38-GY BOLT, 5/16 - 18 X 1" LG ..orvooreeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e 4
4 pUG4Z-GY WASHER, 5/16" .....ovoocveeerrercsesessesseesssesssesssssssssssseesssses s sssssss s esssssssssssasseons 4
5 11098-G6 LOCK NUT, 5/16 = 18 .e.oeeverovereeeeceeeesesesesesesesssessesssssessessssssssses s 4
6 cacinareses o T I 11N T =SOSR 1
7 [IS58GUZ | ACCESS COVER.....coioeeeeeeeeeeeeseseseseeeseeeesseseseeess s sasess e 1
8 pUZTZ-GY BOLT, 1/4 - 20 X 1/2" LG c.orveeoveeeeeeeeeeeeeeeeeeseeeeveeseseee s 8
9 [4382-G1 NOISE SUPPRESSOR .......ooumvvrmerieessressssssessssssssssssss s ssssssssasssssssssasssss s 2
10 | [Z900-GOZ | SEAT BACK SUPPORT BRACKET .....ovvevveceeaeeessioeeseessessseesssssse s 2
11 | 01006-G1 BOLT, 3/8 - 16 X 1 1/4" LG .ooorveoeeeeeeoeeeeeeeeeeeeeeeeeeeees oo 4
12 | pUSB0GY WASHER, B/8" ......voooeeereeeeeeeeeeeeeeeese e esee e es s seseee e enes s 4
13 | [UI8GH LOCK NUT, 318 - 16 w..ooovvoecveeeceeoeeeeeeeeeseseseies s 4
14 | pUBILGZ LOCK NUT, 1/4 = 20 woooovooceoeeeeeeseeeeeeeeeee e 8
15 | 71274-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17)......cevveerrerrrrrrrrrrersrreonee. 1
16 | 18144-G** VINYL SEAT BACK COVER .....ooomrvoarioesrssoosseesseesseessssssssess s 1
17 | 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ....ovvorveeceeeceeeeeeeseeeseeeneeseereee 1
18 | [I577GON | BED BUMPER BRACKET .....oviiveeeeeeceeeeeeeeeeseeeeeeeeeses e sesseseee e 2
19 | [E705GY SCREW, 1/4 - 20 X 1" LG..ooorveoecvererosseesseesseseses s eesese s 4
20 | pUBEETGY LOCK WASHER, 1/4" .......oooevoeieeeeseeeeseoeseeeessesssessesess oo asse s 4
21 | 01110-G7 WASHER, 1/4" ..o ne e 4
22
23 | 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) ......ooovvoererereereecns 1
24 | 71602-G** VINYL SEAT BOTTOM COVER .......orvomveeeeeeeeeseeeseeeeeeeeeseesssseseesessneens 1
25 | [IOIZGUY VINYL TRIM (SEAT BOTTOM) ...oovooeviocreoeresseeeeesessssessssessies s 1
26
27 | [IEIT=GUY SEAT HINGE ..o 2
28 | po7Zo=GUY SCREW, #12 = 14 X 1" LG. w.ooevoeveeeeeeeeeeseeeeeeeeeseeesesee e 6
29
30 | FI7oTGUn HIP RESTRAINT (PASSENGER SIDE).........ooivvereeeereemeeeeseessieseeseereee 1

Service Parts Manual


.?sku=71446G02
.?sku=00715G2
.?sku=00438G8
.?sku=00642G8
.?sku=33121G01
.?sku=71558G02
.?sku=00414G5
.?sku=14382G7
.?sku=75900G02
.?sku=00560G1
.?sku=11098G5
.?sku=00891-G2
.?sku=71577G01
.?sku=16705G1
.?sku=00664G7
.?sku=71012G01
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [I70ZGo HIP RESTRAINT (DRIVER SIDE) .......ovvvooeveoeeeeeseeeesseseeeeeseseseeseneseeee 1
32 | 71204-GO1 BOLT, 1/4 = 20 X 7/8" LG cvvooeveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 8
33
34 | U7EGH BUMPER ....coooooooeveoeeceeeeseeeeeeseses e ess s eesss e ess s sseeeee 2

Page R-3

Service Parts Manual



.?sku=71702G01
.?sku=17074G1

SEATING

Service Parts Manual Page R-4



STARTER / GENERATOR

%,
=)
§{¢

D

&
N,
s

<<</

(S '

Ref Stg 6-1

1 - Includes Iltems 2 - 43

2 - Includes ltems 3 - 5

9 - Includes ltems 10 - 13
17 - Includes ltems 18 - 23
25 - Includes Items 26 - 28
32 - Includes Items 33 - 37
40 - Includes Items 41 - 43

Page S-1 Service Parts Manual




STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 P7065-G0Y | STARTER/GENERATOR (INCLUDES ITEMS 2 - 43).....covoreeecereecreenereon 1
2 P6870-GU1] ARMATURE (INCLUDES ITEMS 3 = 5) ....ooooveoeeeeeieseeeeeeeeseees s 1
3 26871-G01 REAR BALL BEARING ........oovorrereeeeeeeseeeeeeeeeeeeeseeeeeseeeeesee s 1
4 P6872-GUT] FRONT BALL BEARING .........oorvveeeeeeeseoeeeeeeeeseeeesees s 1
5 P6873-GUT BEARING HOLDER .....o.cvvooeveoreeeeseeeeseseeeeeeeeeseeeeesees s 1
6
7
8 P6875-GUT] FIELD COIL oo enee e 1
9 P6876-GUT INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * NUT oo 2
11 * LOCK WASHER .......ooooroeeemeeoeeeeeseeeeeeee oo 2
12 * WASHER ......oovooemeeeeeooe oo eeee e eeeee e eeee e 2
13 * INSULATOR .....ooovooeeeeeeeeeeeeeeeeeeeeseseesse e esa e es s 1
14 | 26877-G01 POLE CORE SETSCREW.........cvvorveeeeeeeeeeeseseeeeseseeeeeeesseseeeseeseseesese 4
15 | PBB78GUl FRONT COVER ......oorvioeeeoeeseeseseessseesess s esesssss oo 1
16 | 27879-G01 REAR COVER ......oooorvooeooeeeseeseseesssesess s s eseesssse s 1
17 | P6880-GUY TERMINAL ASSEMBLY (‘A’) INCLUDES ITEMS 18 - 23)......ccc.covvrererennns 2
18 * TERMINAL w..oooeeeeeeeee oo eeeee s 2
19 * INSULATOR .....ooovooveeeeeeeseeeeeeeee s 2
20 * INSULATOR .....oooveoeeeeeeeeeseeeeeeeesesesee e es e as e 2
21 * WASHER ......oovooeeoeeeeoee oo 4
22 * LOCK WASHER .....ocooomvreeresoesesesesseseseesesses s sesssas s 4
23 * NUT oo ees e en e 4
24
25 | PBBBLGUI BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .......ccoco.n....... 1
26 | PBE58-GUl BRUSH .....ooooeveoeeeeeeseeeeseeseseesesee s eeese s 4
27 | pBBBZGUY BRUSH SPRING ......oooovvocverieeeeeeseee s eees e 4
28 | pBBB3GUY BRUSH CONNECTOR ........oorierimeeereeeseeeseseeseeeneseseeaneeeseseesseeea 2
29
30 | pBBBAGUl KEY cooeeeeoeeeeeeeeeee e eeeeeees e se e s eeeses e ee e 1

Service Parts Manual



.?sku=27065G01
.?sku=26870G01
.?sku=26872-G01
.?sku=26873G01
.?sku=26875G01
.?sku=26876G01
.?sku=26878G01
.?sku=26880G01
.?sku=26881G01
.?sku=26658G01
.?sku=26882G01
.?sku=26883G01
.?sku=26884G01

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | PB885Gol PULLEY ©o.covooovoo v 1
32 | peBBEGUY BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * NUT oo 1
34 * LOCK WASHER .....ocoooeveeeeseeeeeeseeeesese e 1
35 * SCREW ..o ee oo eee s 3
36 * SCREW ... 4
37 * SCREW ..o ee oo enes e 2
38 | PBBBGUI BRUSH 1 COVER.......c.ooiroereeeoemeeeeseeeeeeoeseeeseeeeeeeeeeeesees oo sen s eseeeeeee 3
39 | pBB8EGU BRUSH 2 COVER..........oivoerereieeesesesesssessesesesesesesseseessssss s sesesess e 2
40 | pEBBYGUY HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) ....cccc..ovvveernrennn. 2
41 * BOLT oo 2
42 * LOCK WASHER .......oooooveoeeeeoeeeeoeeee e 2
43 * WASHER .......orvvooeveeeerieseeeeseoeessoeeee s eseeseeeses e eneseeessanessnenens 2
44
45
46
47 | pOI3EGA BOLT, /2 = 13 X 8" LG w.rvveoeeeeeeeeeeeeeeeeeee oo eeseseeeeseeeee s 1
48 | pUSBUGY WASHER, 1/2" ....oovooeeeeeeeeeeeeeee oo eee oo eeee e 2
49 | pUSBEEGY LOCK WASHER, 1/2"........oooovooeeeoeeeeeeeeoeeeeee oo 1
50 | pUS33GH NUT, 172 = 13 oo 1
51
52 | EBEIZGUY | STARTER/GENERATOR ADJUSTER.......ccoooiimeeemceesmesesoseseassesisssssssseasssens 1
53 | pUSAAGH JAM NUT, 318 = 16 ...oooooeeeoeeeeeeeeeeeeeseeeee oo eeee e 1
54 | 00532-G5 NUT, 318 = 16 ..oooeveoeeeeeeeeeeeeeeeeeeeeeeeeeee e eeees e eesee e 1
55 | pUSBU-GH WASHER, B/8" .......ooooevveeeeeeoeeeeeesseoesseeeesseseseeseseeesseeeesse e eseses s 1
56 | 12064-G4 PUSH NUT, 5/16" ...oevoooeeeeeeeeeeeeeeeeeseeseseseneseseessessssses s sseseeees e senssees e 1
57
58 | EBAIZGUY | STARTER/GENERATOR BELT ....ooiiiiiioeeioeceoieeeoseeeoseeoeseeesseeeseeeeseee s 1

Page S-3 Service Parts Manual


.?sku=26885G01
.?sku=26886G01
.?sku=26887G01
.?sku=26888G01
.?sku=26889G01
.?sku=00938G4
.?sku=00560G3
.?sku=00566G3
.?sku=00533G1
.?sku=28617G01
.?sku=00544G5
.?sku=00560G1
.?sku=26414G01

STARTER / GENERATOR

Service Parts Manual Page S-4






TRUCK BED, PLASTIC

Service Parts Manual Page T-2



TRUCK BED, PLASTIC

Actuator may be rotated 90°
on some models

Ref Thp 21-3

Page T-3 Service Parts Manual



TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3251G0] | BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11).....ovvmeeveerieecreseroseeeseeennen 1
2 73447-G01 PLASTIC BED, 40" .......ooovoeeeeeeeeeseeeeeeeseeeeseseeesvees e esesee s 1
3 [3354-G0]] PIVOT SHAFT .o 2
4 [3260-G0]] SHOULDER BOLT, 1/4 - 20 X 3/4" LG...ovvorcveeereereeeeesessseesssessisssesessene 2
5 [3238-G0] TAILGATE ..o eeeeeeeessee e 1
6 [[3250-G0]] BOWED ANGLE ..o 1
7 [[6705-G3 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)......ooovrvvrrrerrreerreenreane. 4
8 (322901 EXTRUSION CHANNEL ........coovvieeeemeeeseeeeeeseeesees e 1
9 [3255-G0]) TAILGATE CABLE ....o.ootoieocveeesosesees e sieesse s 1
10 | 71541-Go1 TAILGATE CABLE SPACER .........oovrveeeeeeeeeeeesesesessssssssseessseseseessssnsons 2
1 | [Erssy SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL).....oooevvvrerrerreeereeerrenne. 2
12
13
14 | [UIZGOY | ADJUSTABLE RUBBER BUMPER .......c.cooviiceieeeoseeoeseesesesseesssesssesseesese 2
15 | pU54353 JAM NUT, 5716 = 18 ..ooveveveoereeoesesesss s ssssssssssssess s 2
16
17
18 | FIOIEGUL | BED LATCH oo 1
19 | [I538GO0 | LATCH TORSION SPRING........oiieiveeceeeeeeeeeeeesesesseessees s esssesss s 1
20 | FIOYTGOZ | KEEPER PLATE ....oomiiooceeecieieeseosesesseesseessseesesessssesssesesnesssssesssssesssesnsssansenn 2
21 | [EZZGUZ | RETAINER BRACKET .....ooooiiioieeeoceeoseeoeseeeeeeeseeee e eeeeeseeeeee e eneeaneens 1
22 | DIEIBGOY | SCREW, 1/4 - 20 X 5/8" LG.euuvoeeeveeeeeeresessoessesssssssssesssessssssssesssesssessesnessnsnns 4
23
24 | FIZOZGTT | HANDLE GRIP .....ooioiiioeeceeeeeeeeeeeeeeeeseeeseeeeseesese e eseeesesee oo 2
25
26
27 | EIBZOGTT | BUSHING w.ooocoeeceeeeeeeeeeeeeeeeeeeeeeeee e 2
28 | FIBZIGUT | CLEVIS PIN..ooooioooioeoeeeeeeoeeeeeeeeseeeseeeseeeeeseesese e eees s esesnesennnes 2
29 | 15121-G2 WASHER, 1 1/4 X T/16 ...coooeoeeooeeeseeeeeeeeeee e 2
30 | pIBB3Gl COTTER PIN ..o veese e esee e eess s 2

Service Parts Manual Page T-4


.?sku=73451G01
.?sku=73454G01
.?sku=73460G01
.?sku=73448G01
.?sku=73450G01
.?sku=16705G2
.?sku=16705G2
.?sku=73449G01
.?sku=73455G01
.?sku=16705G2
.?sku=16705G2
.?sku=70113G01
.?sku=00544G3
.?sku=71096G01
.?sku=71538G01
.?sku=71099G02
.?sku=71477G02
.?sku=01118G01
.?sku=71704G01
.?sku=71570G01
.?sku=71571G01
.?sku=21683G1

TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | FOZILGOY | BUSHING w.oooooeeceecesecceee s 4
32 | FIBBETGOZ | SPRING CHANNEL ....oooocoeeceeecseeeeeseeeseeeeseeeese oo 1
33 | DITBTOY | SCREW, 1/4 - 20 X 5/8" LG..oeoooeeeeeeeeeeeseeeeseoeeeeeseseeeeeseseeeeeseseesseseesesnesenenen 8
34
35 | pUsEZGy WASHER, 1/4" ....oooooeveeeeeeeeeeeeeseeeees e ees oo 8
36
37 | FIBBTEGUZ | GAS SPRING ...ooooeieeiceeeceeeeeeeeeseeseeeseeesseeeseesesee s ese e s 2
38 | M@EZZTIQ | CLEVIS PIN, 1/2" X 2 27/82" LG .oooeveoeeeeseeeeereeeeeeeeeeeeeeeseseeeeeeeseesseseesesnesenenes 1
39 | MEEZZGI | CLEVIS PIN, 1/2" X 1 3/4" LG .orvooreeeereoseeeseseessoesseesssssssesssss s 1
40 | EIEB3GI COTTER PIN, oooovooesieeeoeseesseeeseee s sss s 2
41
42
43 | FIBETGUZ | OUTRIGGER CHANNEL ......oooivveceeeceeeeseeeeseeseseesssesseesesesese oo 1
44 | ET6IZGUZ | ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS.......cooveeeeereeeceeeeceesesseeeereesesennens 1
45 | BIBIZGUZ | ELECTRIC ACTUATOR, 48 VOLT, 1500 LBS.......cooveeirerrreerresnsoessssnseesessnnens 1
46 | [FZ335GU0Z | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) .....oovvvvererrrernnens 1
47 | pUBEZGA WASHER, 1/4" ......oooeoeeeeeeeeeeeeeesvees e 2
48 | DITBGOY | SCREW, 1/4-20 X 5/8" ..ooooeeeeeeeeeeeeseeeesseeseeeeesseeseseeeseseseasseenesasessneees oo 2
49
50 | FBIZEGUT | PLATE wooooceoeoceeeceeeeeeeeeeeeeeseeeseseeees s sees s 1
51 | [MEBI5GZ RIVET ..o 6
52 | EZBILGUL | LABEL, (E-Z-GO - MPT).coiioiioceeseeosesoosssessssesssssssesssesssss s s ssssssssnsnns 1
53 | 28958-GO1 | LABEL, (E-Z-GO - IND)....cooiiroeocreeeeeseeeseeeeseeeeeeeeseseeeseseeese s enesssneeon 1
54 | 28960-GO1 | LABEL, (COMMANDER)......ccccoovrimerereeeesreemseeeeseseseseeeseseesseeesessssessse s 1
55 | [FZBZ3GU0Y | LABEL, (JACOBSEN HAULER)......coccoiviiieemseoicsisesssosssesesessssssssssssesssessesssnnes 1
56 | FZBUZZGOY | LABEL, (1200)......imeecreemeeemseeessesssessssesssssssesessssssesssesesssssssssssssssesssessessenseos 1
57 | EBIBBGUL | LABEL, (2200).......ommmoreeeimeeeeeeoeeseoseseeseeeseesesseesesesessesesesesesesssesesesseesssesnesesnenen 1
58 | FZBUSGOL | LABEL, (1000).......mmoreeomeeereeeeseosesesesssesssseesesssesseseseseseeeessanseasssssssesnesssneees 1
59 | 28966-GO1 | LABEL, (2100).......oireerreeeceereeeeeeseosesesessessesesseesessssssessssesesesessssssesssssesese s 1

Page T-5

Service Parts Manual



.?sku=70291G01
.?sku=71569G02
.?sku=01118G01
.?sku=01118G01
.?sku=00642G7
.?sku=00642G7
.?sku=71537G02
.?sku=14443G10
.?sku=14443G11
.?sku=21683G1
.?sku=71547G02
.?sku=27612G02
.?sku=27612G02
.?sku=27612G02
.?sku=27612G02
.?sku=72339G02
.?sku=00642G7
.?sku=00642G7
.?sku=01118G01
.?sku=01118G01
.?sku=74925G01
.?sku=16816G2
.?sku=74811G01
.?sku=74823G01
.?sku=74807G01
.?sku=28968G01
.?sku=74805G01

TRUCK BED, PLASTIC

Service Parts Manual Page T-6



WEATHER PROTECTION

DETAIL C 18
(FRONT)

Ref Wea 20-1

Front of Vehicle

92 DETAIL B

Front of Vehicle N |

! 17
19 %@/
16/7% 8,9
18 DETAIL D

(REAR)

Page U-1 Service Parts Manual




WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

7 21 - Includes ltems 22 - 24
/ -
1@ ///

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Ref Wea 20-2

Service Parts Manual Page U-2



WEATHER PROTECTION

Front of Vehicle

4®

Windshield
Retainer

Front of Vehicle

49

Ref Wea 20-3

Page U-3

Service Parts Manual




WEATHER PROTECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75040-G** | SUN TOP KIT (INCLUDES ITEMS 2 = 19) ...ocoomrveeecrerrriseesessssssesesesessensssnsens 1
2 E7069-G01] SUN TOP ... 1
3 [[5025-G0Y FRONT STRUT ..o.oooeeoeceeceeeeeeeee e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGovrveveveocrereeeeeeeseeesseessees s s 4
5 pU905-GY LOCK WASHER, 5/16" .......ooooveorreeereeeseeeeesssesseesssessssessessses s 4
6 [(5028-G0]] SPACER, 1/2" ..o 2
7 pU570-G2 WASHER, 5/16" ......vooveoeeeerseeeeeeeeesesessssessesssssssessssesssseessssseses s snesessesesnenes 6
8 [5838-G04 REAR STRUT (PASSENGER SIDE) ........ovurrereeeeeeeeeeieneeeseeseeeseeeeneee 1
9 [5838-G03 REAR STRUT (DRIVER SIDE)........c..orvurreeesiesesesesessiesssessseesssesssses s 1
10 | pUBBS-GY BOLT, 5/16 - 18 X 1 3/4" LG.o.cvooreeerreecreoesseeeseseeeesees e 4
11 DUG60-GY WASHER, 5/16" ......oooveoreeaeeeeoeeseiesseseeesessesseesseessesesessesesessesesensseeneenneens 8
12
13 | 11098-G6 LOCK NUT, 5/16 = 18 ....veeveerceeaeeeesseoeeseessssesessssssesessssesesssses s 4
14 | po7s3GH SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).......oevverreerreerreereeenreone. 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....eorvvrrrerrrierreerreone. 2
16 | pIIIO-GUY WASHER, 1/4" (STAINLESS STEEL)......ovvurvveeverreeeseeesssseesses s 8
17 | [BUSLGUOT SPACER ....ooveoeeeeeeeeeee e 4
18 | pUBREGZ LOCK NUT, 1/4 = 20 c...ooeoeeeeeeeeeeeseeeeeeeeeeeeesee e 4
19 | [U853GY END CAP, 1" ..o 2
20
21 | [©U5Z8G3 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ....oo.ooiveeeeoeeeeeseoeeeeeeeeeeeeeeeeeeeeee oo 1
22 | [MUZ9EGH REAR VIEW MIRROR .....ocoouemimieinrioessesssssssessssesssessssssssssssessssss s 1
23 | 19502-G2 SUPPORT BRACKET .....coooveicveeeeseseeeseseesseeeseessseeseeesesese s 1
24 | [©EZIGT SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) .....ovverreeerreerreereeeereeane. 1
25
26 | 75367-G** | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) w..oooooeocoeeeeeeeeeeees e 1
27 * ENCLOSURE ........oorveoeveoeeeeeeeeeseeeeseeeeseesseeesesess e es s ansesesesessee e 1
28 * 1Y/ ={1o =10 OO AR
29

Service Parts Manual Page U-4



.?sku=27069G01
.?sku=75045G05
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75838G04
.?sku=75838G03
.?sku=00685G7
.?sku=00660G8
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30
31 | [IZ66GOY | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 = 38) ..o, 1
32 | [I95EGUY WINDSHIELD (FULL) (LEXAN)......veeeeeeeeeeeeeee e 1
33 EGWHC12 SASH, 26" LG. oo eeeeeeeee e 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) w...vvrveeeeeeeeeereseresseennens 2
35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ....vvoveooeeeeeeeeeeeeeeeeee oo 4
36 EGWHG13 RUBBER GROMMET .....coooeeieeseeeeeeeseeeseeeeseeeeeesese e es e eseees s 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ... veeeeeeeeeeesseeseeseessseeesenns 2
38 EGWHL14 SAFETY LABEL......oeeeeeeeeeeeeeeeeeeee e 1
39
40
41
42
43
44 | [FI966-GU3 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) ...ccooovveeceesreenneonn. 1
45 | [FII9B0-GUY WINDSHIELD (FULL) ..o 1
46
47 | [IU66-GU4 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ...ocovooovervn. 1
48 | [FI9BLGUY WINDSHIELD (SPLIT) ..o 1
49 EGWHC10 SASH, 12" LG, veveeeeeee oo 2
50
51
52
53
54 | [IU66-G0Z | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) .....ovvvoevenenn. 1
55 | [I955-GUY WINDSHIELD (SPLIT) (LEXAN)....oeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
56 EGWHC10 SASH, 12" LG, oottt 2

Page U-5

Service Parts Manual



.?sku=71966G01
.?sku=71954G01
.?sku=71966G03
.?sku=71960G01
.?sku=71966G04
.?sku=71961G01
.?sku=71966G02
.?sku=71955G01

WEATHER PROTECTION

Service Parts Manual Page U-6



WHEELS AND TIRES

1 - Includes ltems 2, 19, 20
4 - Includes Items 5, 19, 20
10 - Includes Items 11, 19, 20
13 - Includes Items 14, 15, 16

Tire design may vary by Part Number

Ref Whi 20-1

Page V-1 Service Parts Manual



WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual

Page V-2



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 P8757-G0Y | TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8)

(INCLUDES ITEMS 2, 19, 20) .....oooucveeereocsesesesssessssesssesssssssss s AR
2 P8764-GU]] TIRE (LINKS 18 X 8.5 - 8) ..oevvooveeecveoceeereeeeeeeeseesseeseeeesesessee s AR
3
4 P8757-GU3 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 5, 19, 20) .......ourvermereoceeeneeessssemsssesssessessessssssesssssssssesssssseens AR
5 P8764-G03 TIRE (TURF-SAVER 18 X 8.5 = 8) ......ooueveoeeeeeeeeseeeseeoeseeeseees e AR
6
7
8
9
10 | 28758-GO1 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 11, 19, 20) ....ooovverveeeveoneeesseesseesseeesseessseessssssesssseeesennnes AR
11 | p8753GUg TIRE (USA TRAIL 18.5 X 8.5 - 8) ....oovooreeoceeeeeeeeeeeseeeeseeeesees e AR
12
13 | E778&G03 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16)...| AR
14 | pIr8Es0g CARLISLE TIRE (USA TRAIL 5.70 X 8) .e.ooooveereeereeeceeeeseeseeessees e AR
15 | B3678-G07 WHEEL RIM (4 LUG). ...ooooomvieeeeeeoeeseseseesssessssssssssssssss s AR
16 | 26482-G01 VALVE STEM ....ooooovooeiesesesscoesseesseess e AR
17
18
19 | E8759GUT WHEEL RIM (4 LUG). ....ovooeeeeeeeeeoeeeeseseeseseseeessessseseesesssees s AR
20 | [mIEs7GZ VALVE STEM .....ooorvoocieeeseseeeeseeesseessee s eess e AR
21
22 | 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) w...ccooomrverrvernsessssesssessssessssssssseseesesesnnons AR
23 | 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ......ocveevveveereeereeeeeeeeeeeeeseseseneeensenne AR

Page V-3

Service Parts Manual



.?sku=28757G01
.?sku=28764G01
.?sku=28757G03
.?sku=28764G03
.?sku=28764G06
.?sku=27784G02
.?sku=27784G04
.?sku=33678G01
.?sku=28759G01
.?sku=11657G2

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ... .ttt 26733-G02
CLUTCH PULLER (DRIVE) ....tei ittt ittt sttt sttt m e an et nn e e ne e s neee e nmneeennnn e e nnneee e 19779-G2
FLYWHEEL PULLER ..ottt bbb r s e e bbb e ba e 27111-G01
CURRENT INDICATOR ...ttt ettt ettt ettt et e e a4 e et ettt e e e e e e e e e s s bbb e et e e e e e e e ne s saaarneeees 16489-G2
DIGITAL MULTI-METER .ottt ettt e e e e e e s e ettt e e e e e e e s e e s e e e e eneee s 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVWAL) ...ttt ettt ettt ettt ettt e e e s bt e e e e s naibneeeeean 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ...itttiiiiiitiiee ettt e nmne et e e nnsne e e e e s nnne e e e e s nnnneeeeaenns 18753-G1
COMPRESSION TESTER ..ottt et e e e e e e e r e et e e s s s e e aee e 72524-G01
FEELER GAUGE ... ..ot e e e e e s e e et e e e e e e s s s b ae e 72525-G01
TACHOMETER ...ttt ettt e et e e oot e e et e et e e e 1e e 1 e b e b e e ettt e e e e e e e s aa s nn b brereeeaeeenesnannne 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) ...utttiiiiiiiitie ittt ettt e e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ...t 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ...ttiiiiiiitiiie ittt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .......ooiiiiiiiiiiiciiic et 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........oooiiiiiiiiii et 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt ettt e e st e e e st e e e e s nabe e e e e e aabnneeeenans 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW......coiiiitiitieeiiiiite ettt e sttt e et e e e s annneeeee e 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ......ootiiiiiiiiiiiie ettt e s e e e s nnrnee e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ...ttt 28432-G24
PEN 3 OUNCE (89 ML) - OLIVE GREEN...... .ottt e e e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....oiiiiiiiiiieiie e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ..ottt 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........cciiiiiiiiiie e 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ...cceiiiiiiiiee ettt ettt e e e e e s e e e e e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......ottiiiiiiiiieeiiiit ettt 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......oiiiiiiiiiiieeiie ettt 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL ......cuiiiiiiiiee et 28140-G**
AEROSOL 12 OUNCE (360 ML) - OLIVE GREEN........ctiiiiiiiie et 28140-G**

Appendix A-2 Service Parts Manual



SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ...t eeee e e e eeese e sseeseesseeeeeesseesseseesseeseeseeeseeeseeeens 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........veiveeeerieeseeeeeesseseeeseeeseeseseesseessessenees 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .......vveoiveeeeeeeeeeeeeeseeeeeeeeesseseseesesseeees 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......vvoveieeeeeeeeeeeeeeeeseessesseesseeeseesseeseessessesseesseesseeseenes 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ......vveivoveteeeeeoseeeeeeseeeseeseeeesesseesseesessees 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......voieeeeeeeeeeeeeeeeeeeeeeeeesseeeesesseeseesseeseeeseeeseeseseseneeos 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....o.civeiteeeeeeeeeeeeeeseeeseesesseeseesseesseesesseesesseseessees 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ....v.ivuivereereeeeeseseeseeesreesreenes 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ......vciveieeeeeeeeeeeeeeeeseeeeeeeesreeseesseeseeseenens 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ... vvoiveeeeeeeeseeeeeeeeeseeseeeeeeseeeesees 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........o.cvvvivevseemeesessnee, 75507-G01
MULTI-PURPOSE VALUE PACK ... eeivotteeeeeeeeeeeeeeeeeseee e e st eeeeseeeee s es e ee e seee s sseeeseeseeesees e eeeesseesreenes 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3




SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

ASHTRAY KIT . ..o 75109-GO4. ... ...
BALLHITCHKIT ... . 74492-GO* . ... ...
CAB(BALLCAGE) ....... .. i 75853-GO* . ......
CABDOORSET ... e 75856-GO* . ......
CABDOORSET (VINYL) .. ..ot 75855-GO1.......
CAB .. 75854-GO* . ......
CABSWITCHPANEL ....... ... .. .. 74250-GO1. ... ...
CLEVISHITCHKIT .. ... 74492-GO* . ... ...
DEFROSTER/COOLINGFAN................... 74248-GO1. ... ...
ELECTRICDUMPKIT. ... . e 74658-G04. ......
GLOVEBOXDOOR ....... .. 75456-GO* ... . ...
HOUR METERKIT . ... ... . 75114-G02. ... ...
INSIDE REAR VIEW MIRROR (CAB) .. ........... 27924-GO1.......
REAR VIEW MIRRORKIT. ............. oot 19528-G2........
SOFTENCLOSURE ........ ... ... ... ... 75367-GO*.......
STROBE LIGHT. .. ... e 74245-GO1. ... ...
SUNTOPKIT ... e 75040-GO* ... ....
TURN SIGNALKIT ... 75107-G0O2.......
WHEEL COVERS (GOLD SPOKE). . ............. 19241-G*........
WHEEL COVERS (SILVER SPOKE). ............. 19241-G* . .......

WINDSHIELD (FULL) (LEXAN-POLYCARBONATE) .71966-GO1.......
WINDSHIELD (SPLIT) (LEXAN-POLYCARBONATE) . 71966-G02. . . . . ..

WINDSHIELD (FULL) (PLEXIGLAS). .. ........... 71966-G0O3. ... ...
WINDSHIELD (SPLIT) (PLEXIGLAS) ............. 71966-G04. ... ...
WINDSHIELDWIPER . . ........ .. ... . e 74244-GO1. .. ....
WORKLIGHTS . ... 74247-GO1. .. ....
WORK LIGHT BARWITHLIGHTS . .............. 71323-GO1.......
WORK LIGHT BARWITHSTROBE .............. 71323-G02.......

COMMENTS
See BODY
See BODY
See CAB

See CAB

See CAB

See CAB

See BODY

See CAB

See TRUCK BED

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION
See CAB

See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS AND TIRES
See WHEELS AND TIRES
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION

See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

Appendix B-2 Service Parts Manual




EZGO

A Textron Company

E-Z-GO Division of Textron, Inc.

1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA
Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	FCV 21.ps
	

	GMG 21.ps
	
	

	28813G01SP_UTLY_TRK_Gas_2003TOC.ps
	
	

	HOW 1.ps
	
	
	

	ACC 21.ps
	
	
	
	
	
	

	AIR 21.ps
	
	
	
	

	BOD 21.ps
	
	
	
	
	
	
	
	
	
	

	BRM 21.ps
	
	
	
	
	
	
	
	

	BRH 21.ps
	
	
	
	
	
	
	
	
	
	

	CAB 21.ps
	
	

	CAC 2.ps
	
	
	
	

	CLT 21.ps
	
	

	DSL 21.ps
	
	
	
	

	ELE 21.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	EMF 2.ps
	
	

	EMT 6.ps
	
	
	
	

	FSS 21.ps
	
	
	
	
	
	

	FSY 6.ps
	
	

	RAX 6.ps
	
	
	
	

	RSP 21.ps
	
	

	RFR 21.ps
	
	
	
	
	
	

	SEA 21.ps
	
	
	
	

	STG 6.ps
	
	
	
	

	TBP 21.ps
	
	
	
	
	
	

	WEA 20.ps
	
	
	
	
	
	

	WHL 20.ps
	
	
	

	SPC 2.ps
	
	
	
	

	OPT 21.ps
	
	

	RCV 1.ps
	


